SEED §) MASTER.

Replacement Cost: $29.95 CAD

WE’RE

FARMERS,

TOO. Fax: 306.721.3002 | www.seedmaster.ca

Phone: 306.721.3001 | Toll Free: 1.888.721.3001







Table of Contents

FRAME

O 0 N Oy U A W DN

T e e T Y
O VW NO WU BNWRDNFR O

21

780/820 Nova Frame
520/560 Nova Frame

630 Tow Behind Nova Frame
630 T/B Nova Frame

780 T/B Nova Frame

Axle - Dual 710/70R38

Axle - Single 800/65R32
Track System - Camoplast
Tank Cradle/Load Cells

Hitch Jack

Hitch Jack - T/B Nova

Hose Holder - Front Hitch - T/B Nova
Hitch Hose Holder - T/B Nova
Nova Electric Panel

T/B Nova Electric Panel
Clearance Lights

Distribution Pipes Hitch Guide
Rear Hitch - 520/780 Nova
Rear Hitch - 560/820 Nova
Rear Hitch - 630 T/B Nova

TANKS

22
24
26
28
30
32
33
34
36
38
40
42
44
46
48
50
52
54
56

Meter Box - Standard Tank
Meter Box - Canola Tank
Common Drive Shaft

Canola Tank Drive Shaft

Tank to Meter Transition

Tank Lid

40 BU Canola Tank

110 BU T/B Nova Tank

Fans/Air Splitter

Fans/Air Splitter - T/B Nova
Rear Walkway - 820/560 Nova
Rear Walkway - 780/520 Nova
Side Walkway - 780/820 Nova
Side Walkway - 630 T/B Nova
Side Walkway - 780 T/B Nova
Nova Y-Section Bundles

T/B Nova Y-Section Bundle
Long Conveyor - 780/820 Nova
Long Conveyor - 780/820 Nova - Main Mount

58 Long Conveyor - 780/820 Nova - Latch
60 Short Conveyor - 520/560/630 Nova

62 Short Conveyor - 520/560/630 Nova
- Main Mount

64 Short Conveyor - 520/560/630 Nova - Latch

LIQUID COMPONENTS

66 Liquid Nova Pump/Valves

69 Electrical Schematic Tank Plumbing for Liquid
Fertilizer

HYDRAULIC SCHEMATICS

70 Meter Drive - Nova - 2 Tanks

72 Meter Drive Tow Behind Nova - 3 Tanks
74 Meter Drive - 260 L - 1 Tank

76 Meter Drive - Nova T/B - 2 Tanks

78 Meter Tank - Nova T/B + 1 Tank

79 Meter Drive + 1 Tank

80 Meter Drive - Nova T/B - 3 Tanks

82 Lids - Single Shoot

84 Lids - Dual Shoot

86 Lids + 1 Tank

87 Lids - Canola Tank

88 Lids - 110 BU Tank - T/B Nova

90 Dual Fans

92 Single Fan

94 Dual Fans - T/B Nova

96 Single Fan - T/B Nova

98 Long Conveyor - 780/820 Nova

100 Short Conveyor - 520/560/630 Nova

102 Transport Latch - Long Conveyor
103 Transport Latch - Short Conveyor
ELECTRICAL SCHEMATICS

104 Clearance Lights

106 Clearance Lights - T/B Nova

108 Electrical Schemetic - Conveyor
110 I1SO 780 NOVA-10-D

111 I1SO 630 NOVA-10-D

112 ISO 780 NOVA-10-S SXX-R

113 ISO 520L NOVA-10-D

January 2018 ﬁ



Parts Description:
780/820 Nova Frame

DETAIL A
SCALE 1:10

ITEM| QTY.| PART NO. | DESCRIPTION

1 1 500140 BDL, REAR AXLE - NOVA - DUAL 710/70R38

2 2 500100-1 | ASSY, RAIL - SIDE - FRAME - NOVA - BLK

3 1 500190-1 [ASSY, BEAM - FRT CROSS - NOVA - BLK

4 1 500150 ASSY, BEAM - FRONT HITCH - RH - NOVA - BLK

5 1 500151 ASSY, FRONT HITCH - LH - NOVA

6 1 500170 ASSY, FRT HITCH TONGUE - NOVA - BLK

7 1 254513 DRAWBAR - HOLLAND - DB-100FQ1

8 4 500165 PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK

9 2 500166 PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK

10 1 500205 BDL, HITCH JACK - NOVA

11 4 250029 BOLT, HEX 7/8 X 4 1/2 UNC GR5 PL

12 4 404225 BUSH, 1 3/40D X .9ID X 1 3/8 IN - FRONT CASTOR

13 80 250553 WASHER, FLAT 7/8IN GR8 PL

14 84 250452 NUT, HEX - 7/8 UNC PL

15 64 250006 BOLT, HEX 7/8 X2 1/4 UNC GR5 PL

16 12 [250044 BOLT, HEX 7/8 X 3IN _UNC GR5 PL

17 2 500230 BDL, HYD HOSE HOLDERS - FRONT HITCH - NOVA

18 1 500950 ASSY, CRADLE - MID HITCH - REAR - 2 1/2 HOSES - NOVA -BLK|
19 1 500955 ASSY, CRADLE - MID HITCH - 2 1/2 HOSES - NOVA - BLK
20 [4 250234 BOLT, U-SQ -1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
21 8 250555 WASHER, FLAT - 1/2 IN. - GR8 - PL

January 2018 ﬁ




Parts Description:

520/560 Nova Frame

DETAIL B
SCALE 1:10

ITEM [QTY. PART NO. | DESCRIPTION

1 1 500141 BDL, REAR AXLE - NOVA - DUAL 800/65R32

2 2 501500 ASSY, RAIL - SIDE - FRAME - NOVA 520BU - BLK

3 500190-1 [ ASSY, BEAM - FRT CROSS - NOVA - BLK

4 501520 ASSY, BEAM - FRONT HITCH - RH - NOVA 520BU - BLK
5 501521 ASSY, FRONT HITCH - LH - NOVA - 520BU - BLK

6 1 500170 ASSY, FRT HITCH TONGUE - NOVA - BLK

7 1 254513 DRAWBAR - HOLLAND - DB-100FQ1

8 4 500165 PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK

9 2 500166 PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK

10 1 500205 BDL, HITCH JACK - NOVA

11 4 250029 BOLT, HEX 7/8 X4 1/2 UNC GR5 PL

12 4 404225 BUSH, 1 3/40D X 91D X 1 3/8 IN - FRONT CASTOR

13 80 250553 WASHER, FLAT 7/8IN GR8 PL

4 84 250452 UT, HEX - 7/8 UNC PL

5 64 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

6 12 250044 BOLT, HEX7/8 X 3 IN_UNC GR5 PL

17 1 500955 ASSY, CRADLE - MID HITCH - 2 1/2 HOSES - NOVA - BLK
18 4 250234 BOLT, U-SQ -1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
19 8 250555 WASHER, FLAT -1/2 IN - GR8 - PL
20 8 250450 NUT, HEX 1/2 UNC GR5 PL
21 1 500950 ASSY, CRADLE - MID HITCH - REAR - 2 1/2 HOSES-NOVA - BLK
22 2 500230 BDL, HYD HOSE HOLDERS - FRONT HITCH - NOVA
23 1 501895 BDL, DISTRIBUTION PIPES HITCH GUIDE - NOVA - BLK

520/560 NOVA FRAME WITH T

RACKS (SUBSTITUTE ITEMS BELOW)

ITEM

[QTY.

[PART NO.

DESCRIPTION

1

[1

[500125

BDL, TRACK SYS - CAMOPLAST - NOVA - 100-3612

January 2018



Parts Description:

630 Tow Behind Nova Frame

DETAIL B
SCALE 1:10

ITEM [QTY. PART NO. | DESCRIPTION

1 1 500140 BDL, REAR AXLE - NOVA - DUAL 710/70R38

2 2 503290 ASSY, RAIL - SIDE - T/B NOVA - BLK

3 1 500190-1 [ASSY, BEAM - FRT CROSS - NOVA - BLK

4 1 501520 ASSY, BEAM - FRONT HITCH - RH - NOVA 520BU - BLK
5 1 501521 ASSY, FRONT HITCH - LH - NOVA - 520BU - BLK

6 1 500170 ASSY, FRT HITCH TONGUE - NOVA - BLK

7 1 254513 DRAWBAR - HOLLAND - DB-100FQ1

8 4 500165 PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK

9 2 500166 PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK

10 1 500205 BDL, HITCH JACK - NOVA

11 4 250029 BOLT, HEX 7/8 X 4 1/2 UNC GR5 PL

12 4 404225 BUSH, 1 3/40D X .9ID X1 3/8 IN - FRONT CASTOR

13 80 250553 WASHER, FLAT 7/8IN GR8 PL

14 84 250452 NUT, HEX - 7/8 UNC PL

15 64 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

16 12 250044 BOLT, HEX 7/8 X 3IN UNC GR5 PL

17 1 500955 ASSY, CRADLE - MID HITCH - 2 1/2 HOSES - NOVA - BLK
18 4 250234 BOLT, U-SQ -1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
19 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

20 8 250450 NUT, HEX 1/2 UNC GR5 PL

21 1 500950 ASSY, CRADLE - MID HITCH - REAR - 2 1/2 HOSES - NOVA
22 2 500230 BDL, HYD HOSE HOLDERS - FRONT HITCH - NOVA

520/560 NOVA F

RAME WITH TRACKS (SUBSTITUTE ITEMS BELOW)

ITEM

QTY.

PART NO.

DESCRIPTION

1

500125

BDL, TRACKS SYS - CAMOPLAST - NOVA - 100 - 3612

January 2018




Parts Description:

630 T/B Nova Frame

ITEM |QTY. |PART NO. | DESCRIPTION

1 2 503290 [ASSY, RAIL - SIDE - T/B NOVA - BLK

2 1 500140 | BDL, REAR AXLE - NOVA - DUAL 710/70R38

3 1 500190-1 | ASSY, BEAM - FRT CROSS - NOVA - BLK

4 1 503280 | ASSY, BEAM - FRONT HITCH - LH - T/B NOVA - BLK

5 1 503285 | ASSY, BEAM - FRONT HITCH - RH - T/B NOVA - BLK

6 1 503295 | ASSY, FRT HITCH TONGUE - TOW BETWEEN NOVA - BLK
7 1 503305 | ASSY, FRONT PIVOT TONGUE - T/B NOVA

8 4 500165 | PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK

9 2 500166 | PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK

10 1 503194-1 [ BDL, HOSE HOLDER - FRT HITCH - T/B NOW

11 1 503310-2 | BDL, REAR HITCH - T/B NOVA

12 1 503360 | BDL, HITCH JACK - T/B NOVA

13 80 250452 | NUT, HEX - 7/8 UNC PL

14 80 250553 | WASHER, FLAT 7/8IN GR8 PL

15 12 250044 | BOLT, HEX 7/8 X 3 IN_UNC GR5 PL

16 64 250006 | BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

17 4 250008 | BOLT, HEX 7/8 X 4 UNC GR5 PL

18 1 503259-1 | BDL, ZONE COMMAND - COMPRESSED AIR SYSTEM MNT

TOW BEHIND NOVA (SUBSTITUTE ITEMS BELOW)

ITEM [QTY. [ PART NO.[ DESCRIPTION

10

[1

[400319-1 [ BDL, HOSE HOLDER - FRT HITCH

January 2018




Pa rts DeSC rl ptlo n ITEM| QTY. |PART NO.| DESCRIPTION
1 2 503358 | ASSY, RAIL - SIDE - NOVA 780 BU - TBW - BLK
2 |1 500125 | BDL, TRACK SYS - CAMOPLAST - NOVA
78 O T/ B N ova F ra m e 3 |1 500190-1 | ASSY, BEAM - FRT CROSS - NOVA - BLK
4 |1 503378 | ASSY, BEAM - FRONT HITCH - LH - NOVA 780BU - TBW
5 |1 503362 | ASSY, BEAM - FRONT HITCH - RH - NOVA 780 BU - TBW
6 |1 503295 | ASSY, FRT HITCH TONGUE - TOW BETWEEN NOVA - BLK
7 |1 503305 | ASSY, FRONT PIVOT TONGUE - T/B NOVA
8 |4 500165 | PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK
9 |2 500166 | PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK
10 |1 503194-1 | BDL, HOSE HOLDER - FRT HITCH - T/B NOW
1|1 503310-2| BDL, REAR HITCH - T/B NOVA
2 |1 503360 | BDL, HITCH JACK - T/B NOVA
13 |82 |250452 |NUT, HEX - 7/8 UNC PL
14 |82 |250553 | WASHER, FLAT 7/8IN GR8 PL
15 |12 250044 | BOLT, HEX 7/8 X 3 IN. UNC GR5 PL
16 |66 |250006 |BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL
17 |4 250008 | BOLT, HEX 7/8 X 4 UNC GR5 PL
18 |1 503259-1| BDL, ZONE COMMAND - COMPRESSED AIR SYSTEM MNT]

6 January 2018 ﬁ



Pa rts DeSCFI ptlon . ITEM [QTY. |PARTNO. |DESCRIPTION
. 1 1 500130 ASSY, REAR AXLE - NOVA - BLK
2 P 252005 ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE
A l D l 710 70 R3 8 3 4 255086 ASSY, TIRE - 710/70R38 - 166A8 RIW - DUAL RIM
X e - ua 4 P 250075 BOLT, HEX 1 X 9 UNC GR5 PL
5 2 250554 WASHER, FLAT - 1IN GR8 PL
Part Number 500140 6 P 250505 NUT, LOCK - 1 UNC - STOVER - PL
. 7 20 253041 NUT, WHEEL - 7/8 UNF FLANGE

7 January 2018 ﬁ



TEM [QTY. PART NO. | DESCRIPTION

Parts Description:

255084 ASSY, TIRE - GOODYEAR 800/65R32 DYNA TORQUE RADIAL - 172A8

252004 ASSY, HUB/SPINDLE-H1020-4 1/2IN STRAIGHT SPINDLE

501530 ASSY, REAR AXLE - NOVA - 520 BU - BLK

Axle - Single 800/65R32

250505 NUT, LOCK - 1 UNC - STOVER - PL

250554 WASHER, FLAT - 1IN GR8 PL

Nl MW=

2
2
1
2 250075 BOLT, HEX1 X9 UNC GR5 PL
2
2
2

Part Number: 500141

0 253036 NUT, WHEEL - 3/4 UNF FLANGE

8 January 2018 ﬁ



Parts Description:

Track System - Camoplast
Part Number: 500125

ITEM [QTY. PART NO. |DESCRIPTION

1 1 500127-1 | ASSY, REAR AXLE - CAMOPLAST TRACK SYS - NOVA - BLK
2 2 255200 TRACK SYSTEM - CAMOPLAST - 70-3611 - 70,000LB

3 2 255215 TURNBUCKLE ASSY - CAMOPLAST - 70 SERIES

4 2 250076 BOLT, HEX 3/4 X9 UNC GR5 PL

5 2 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL

6 2 250552 WASHER, FLAT 3/4IN GR8 PL

January 2018 ﬁ




Parts Description:

Tank Cradle/Load Cells

Part Number: 500350

ITEM QTY. PART NO. DESCRIPTION

1 4 500370-3 ASSY, LOAD CELL MOUNT - TANK CRADLE - NOVA - BLK

2 4 270173 LOAD CELL - SCALE TEC - 1.5 SB SS 3MV/V DT-06

3 2 500355-3 ASSY, CRADLE SLOPE - NOVA - BLK

4 2 500365 ASSY, BEAM - SIDE - TANK CRADLE - NOVA - BLK

5 2 500368 PLATE, BOLT 1/2 IN - CONNECTING PLATE - NOVA - BLK

6 4 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

7 4 403849 BUSH, 1.500 OD X .75 ID X 3/4 IN

8 8 250231 BOLT, U-SQ - 3/4 UNC X 81D X 14 IN-2 IN THD - GR8 PL

9 32 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

10 32 250455 NUT, HEX 5/8 UNC GR5 PL

11 32 250550 WASHER, FLAT 5/8 IN GR8 PL

12 36 250552 WASHER, FLAT 3/4IN GR8 PL

13 24 250451 NUT, HEX 3/4 UNC GR5 PL

14 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL

15 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL

16 1 500354-1 PLATE, FRMD - 10 GA, LINK BOX PANEL - NOVA LOAD CELLS
17 1 250658 SCREW, SELF THREAD - 1/4 X 1 IN

18 1 408806 SHEET, FRMD 10 GA - AIR FILTER MOUNT PLATE - ZONE COMMAND

January 2018




Parts Description:

Hitch Jack

Part Number: 500205

ITEM _[QTY. PART NO. | DESCRIPTION

1 1 254506 JACK, HITCH - NOVA

2 1 500200-3 | ASSY, HITCH JACK MNT - NOVA - BLK

3 1 400421 PLATE, 1/4 IN - HOSE HOLDER - BLK

4 1 400327 ASSY, LOCK BAR - HOSE HOLDER - BLK

5 2 250232 BOLT, U-SQ - 3/4 UNC X12 ID X10IN -2 IN THD - GR8
6 4 250552 WASHER, FLAT 3/4IN GR8 PL

7 4 250451 NUT, HEX 3/4 UNC GR5 PL

8 16 250550 WASHER, FLAT 5/8 IN GR8 PL

9 8 250455 NUT, HEX 5/8 UNC GR5 PL

10 8 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

11 1 250200 BOLT, U-SQ-1/2UNC X51/4IDX8 IN-2 INTHD
12 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

13 2 250450 NUT, HEX 1/2 UNC GR5 PL

14 1 250594 PIN, QUICK/LOCK - 1/4 X 1 3/4 IN EFF - ROUND
15 1 254507 HANDLE, LANDING JACK - NOVA

16 1 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL

17 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

18 2 250557 WASHER, FLAT - 3/8 IN GR8 PL

19 1 250033 BOLT, HEX1/4 X 1 IN GR5 PL

20 7 250559 WASHER, FLAT - 1/4 IN - PL

21 3 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

22 2 250078 BOLT, HEX-1/4 X11/2 UNC GR 5 PL

23 1 259116 DECAL, HOSE HOLDER - FRT HITCH

January 2018




H H . ITEM [QTY. [PART NO. [DESCRIPTION
a rts escrl ptlon . 1 1 500140 BDL, REAR AXLE - NOVA - DUAL 710/70R38
2 2 500100-1_| ASSY, RAIL - SIDE - FRAME - NOVA - BLK
- 3 1 500190-1 | ASSY. BEAM - FRT CROSS - NOVA - BLK

4 1 500150 ASSY, BEAM - FRONT HITCH - RH - NOVA - BLK

Hitch Jack - T/B Nova Cob b o
6 1 500170 ASSY, FRT HITCH TONGUE - NOVA - BLK
7 1 254513 DRAWBAR - HOLLAND - DB-100FQL

Pa rt Number 503360 8 4 500165 PLATE, CLAMP 1/2 IN - U-CLAMP - NOVA - BLK

. 9 2 500166 PLATE, SHIM 1/2 IN - U-CLAMP - NOVA - BLK

10 1 500205 BDL, HITCH JACK - NOVA
1 4 250029 BOLT, HEX 7/8 X 4 1/2 UNC GR5 PL
2 4 404225 BUSH. 1 3/40D X_9ID X 1 3/8 IN- FRONT CASTOR
3 80 250553 WASHER, FLAT 7/8IN GR8 PL
4 84 250452 NUT, HEX - 7/8 UNC PL
15 64 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

12

January 2018



Parts Description:

Hitch Hose Holder
Part Number: 500230

ITEM | QTY. PART NO. | DESCRIPTION

1 1 500231 ASSY, HOSE HOLDER - FRONT HITCH - NOVA - BLK

2 1 500235 PLATE, FRMD 10GA - HOSE HOLDER TOP - FRT HITCH

3 1 250234 BOLT, U-SQ-1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
4 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

5 2 250450 NUT, HEX 1/2 UNC GR5 PL

6 2 250101 BOLT, CARRIAGE - 3/8 X1 1/4 IN UNC GR5 PL

7 2 250400 NUT, FLANGE - 3/8 UNC PL

January 2018 ﬁ




Parts Description:

Hitch Hose Holder - T/B Nova
Part Number: 503194-4

14

ITEM |QTY. PART NO. |DESCRIPTION

1 1 503195-3  |ASSY, HOSE HOLDER - FRT HITCH - T/B NOVA - BLK
2 1 400421 PLATE, 1/4 IN - HOSE HOLDER - BLK

3 1 400327 ASSY, LOCK BAR - HOSE HOLDER - BLK

4 1 400422 SHEET, 10 GA - I1SO BULKHEAD - BLK

5 1 503496 ASSY, HOSE HOLDER MNT - T/B NOVA - BLK

6 4 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL

U 1 250600 PIN, SPRING - 5/16 X2 1/2 IN - PL

8 4 250458 NUT, HEX - 1/4 UNC PL

9 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

10 1 250033 BOLT, HEX 1/4 X 1 IN.GR5 PL

11 3 250559 WASHER, FLAT - 1/4 IN - PL

12 1 250594 PIN, QUICK/LOCK - 1/4 X 1 3/4 IN EFF - ROUND
13 1 250554 WASHER, FLAT - 1IN GR8 PL

14 1 259116 DECAL, HOSE HOLDER - FRT HITCH

January 2018




Parts Description:

Nova Electric Panel
Part Number: 500330-1

15

ITEM [QTY. PART NO. | DESCRIPTION

1 1 500595 ASSY, PANEL - AIR/ELEC HOUSING - YEL

2 4 250552 WASHER, FLAT 3/4IN GR8 PL

3 4 250451 NUT, HEX 3/4 UNC GR5 PL

4 2 250220 BOLT, U-SQ - 3/4 UNC X 8 ID X10 IN -2 IN THD - GR8 PL
5 2 250019 BOLT, HEX 3/8 X 11/4 IN GR5 PL

6 2 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

7 6 250557 WASHER, FLAT - 3/8 IN GR8 PL

8 8 250013 BOLT, HEX1/2 X1 1/4 IN GR5 PL

9 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

10 8 250450 NUT, HEX 1/2 UNC GR5 PL

11 1 500600 ASSY, COVER - AIR/ELE CONTROL HOUSING - YEL
12 2 500605 ASSY, MOUNT - AIR/ELEC HOUSING - NOVA - YEL
13 2 250593 PIN, QUICKELINCH - 3/8 X 1 3/4 IN EFF

January 2018 ﬁ




Pa rts DeSCFI ptIOn . ITEM |QTY. |PARTNO. |DESCRIPTION
. 1 1 502500-1 | ASSY, TANK PANEL MOUNT - YEL
- 2 2 250208 BOLT, U-SQ-1/2 UNC X4 ID X 5 IN - 2 IN THD - GR8 PL

T/B Nova Electrlc Pa nel 3 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
4 8 250450 NUT, HEX 1/2 UNC GR5 PL
5 4 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

Pa rt N u mber 502502 -1 6 1 500600 | ASSY, COVER - AIR/ELE CONTROL HOUSING - YEL
7 1 500595 ASSY, PANEL - AIR/ELEC HOUSING - YEL
8 2 250019 BOLT, HEX 3/8 X 11/4 IN GR5 PL
9 2 250503 NUT, LOCK - 3/8 UNC - STOVER - PL
10 6 250557 WASHER, FLAT - 3/8 IN GR8 PL
11 2 250593 PIN, QUICKELINCH - 3/8 IN X 1 3/4 IN EFF

16 January 2018 ﬁ



H H . ITEM [QTY. PART NO. DESCRIPTION

Pa rtS DESCFI ptlon - 1 1 500310-1 ASSY, ADJUSTABLE MNT - CLEARANCE LIGHT - NOVA - BLK

2 1 500306-2 | ASSY, MOUNT ARM - CLEARANCE LIGHT - NOVA - BLK
= 3 1 401520-2 | ASSY, MARKER LIGHTS

Clea ra nce ng hts 4 2 250013 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

5 2 250213 BOLT, U-SQ-1/2 UNC X4 ID X5 IN- 2 IN THD - GR8 PL
. 6 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL
Part Number 500315'1 7 4 250450 NUT, HEX 1/2 UNC GR5 PL

17 January 2018 ﬁ



Parts Description:

Distribution Pipes Hitch Guide
Part Number: 501895

18

ITEM |QTY. |PART NO. [DESCRIPTION

1 1 501996 ASSY, DISTRIBUTION PIPES HITCH GUIDE - NOVA - BLK
2 1 250223 BOLT, U-SQ-1/2 UNC X4 ID X6 IN -2 IN THD - GR5 PL
3 2 250233 BOLT, U-SQ - 1/2 UNC X 8 ID X 14 IN - 2IN THD - GR8 PL
4 8 250450 NUT, HEX 1/2 UNC GR5 PL

5 8 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

January 2018 ﬁ




Parts Description:

Rear Hitch - 520/780 Nova
Part Number: 501001

19

ITEM QTYy. PART NO. DESCRIPTION

1 1 501040-1 ASSY, REAR HITCH RH - 780BU NOVA - BLK
2 1 501035-1 ASSY, REAR HITCH LH - 780BU NOVA - BLK
3 1 501044 PLATE, BOLT 3/4 IN - REAR HITCH - 780BU NOVA
4 2 400488-1 PLATE, SPACER 3/4 IN - REAR HITCH

5 1 400489-1 PLATE, TOP 3/4 IN - REAR HITCH

6 4 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

7 4 250552 WASHER, FLAT 3/4IN GR8 PL

8 4 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
9 1 250553 WASHER, FLAT 7/8IN GR8 PL

10 1 250502 NUT, LOCK - 7/8 UNC - STOVER - PL

11 1 250008 BOLT, HEX 7/8 X 4 UNC GR5 PL

January 2018



Parts Description:

Rear Hitch - 560/820 Nova

Part Number: 501300

20

ITEM | QTY.| PART NO.| DESCRIPTION

1 1 501305 [ ASSY, FLOATING HITCH CROSS BRACE - NOVA

2 2 501310 | ASSY, FLOATING REAR HITCH - 820 NOVA

3 1 501325 [ ASSY, FLOATING REAR HITCH - ANG. CROSS BEAM

4 1 501330 | ASSY, FLOATING REAR HITCH TONGUE

5 2 501340 [ PLATE, GUIDE 5/8 IN - NOVA REAR FLOATING HITCH

6 2 501341-1 | PLATE, FRMD 3/8 IN - FLOATING REAR HITCH GUIDE RETAINING PLATE
7 8 250004 [BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

8 24 1250552 | WASHER, FLAT 3/4IN GR8 PL

9 24 1250451 | NUT, HEX 3/4 UNC GR5 PL

10 8 250201 [ BOLT, U-SQ -3/4 UNC X4 ID X6 IN-2INTHD - GR5 PL
11 2 250223 [BOLT, U-SQ-1/2UNC X4 IDX6IN-2INTHD - GR5 PL
12 4 250555 [ WASHER, FLAT - 1/2 IN - GR8 - PL

13 4 250450 [ NUT, HEX 1/2 UNC GR5 PL

14 2 250032 [BOLT, HEX1 X4 IN UNC GR5 PL

15 4 250554 | WASHER, FLAT - 1IN GR8 PL

16 4 250505 | NUT, LOCK-1UNC-STOVER -PL

17 2 250031 [ BOLT, HEX1 X 31/2 IN GR5 PL

January 2016




Parts Description:

Rear Hitch - 630 T/B Nova
Part Number: 503310-2

21

ITEM | QTY. [ PART NO. [DESCRIPTION

1 1 503320-4 | ASSY, MAIN BEAM - REAR HITCH - T/B NOVA - BLK
2 1 503335 ASSY, REAR CLEVIS - T/B NOVA - BLK

3 1 503340 ASSY, CLAMP PLATE - REAR CLEVIS - T/B NOVA - BLK
4 1 503345-1 [ ASSY, DELIVERY HOSE GUIDE - T/B NOVA - BLK

5 10 250112 BOLT, HEX 3/4 X 13 UNC GR5 PL

6 4 250550 WASHER, FLAT 5/8 IN GR8 Pl

7 4 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

8 4 250455 NUT, HEX 5/8 UNC GR5 PL

9 8 250044 BOLT, HEX 7/8 X 3 IN UNC GR5 PL

10 8 250452 NUT, HEX - 7/8 UNC PL

11 8 250553 WASHER, FLAT 7/8IN GR8 Pl

12 42 250451 NUT, HEX 3/4 UNC GR5 PL

13 60 250552 WASHER, FLAT 3/4IN GR8 PL

14 12 250004 [ BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

15 2 250040 BOLT, HEX 3/8 X 2IN GR5 PL

16 2 250557 WASHER, FLAT - 3/8 IN GR8 Pl

17 2 250453 NUT, HEX - 3/8 UNC PL

18 2 250213 BOLT, U-SQ -1/2 UNC X4 ID X5IN -2 INTHD - GR8
19 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

20 4 250450 NUT, HEX 1/2 UNC GR5 PL

21 1 250627 HAIRPIN, 1/4 X 5 IN - HITCH PIN

22 12 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

23 8 250014 BOLT, HEX 3/4 X 2 UNC GR5 PL

24 1 503315-1 [ASSY, REAR HITCH PIN - 2 IN - BLK

25 1 503312 ASSY, HYD-ELEC GUIDE - T/B NOVA - BLK

26 1 503755-1 [ ASSY, QUICK COUPLING - T/B NOVA - BLK

27 1 503390 ASSY, RIGHT BEAM - REAR HITCH - T/B NOVA - BLK
28 1 503395 ASSY, LEFT BEAM - REAR HITCH - T/B NOVA - BLK

January 2018




Parts Description:

Meter Box - Standard Tank
Part Number: 500450-4

22

ITEM QTY. PART NO DESCRIPTION

1 1 500455-4 ASSY, METER HOUSING - S.S. - NOVA

2 1 500470-6 ASSY, ENGAGING ARM

3 1 500475-1 ROLLER, METER - NOVA - 70D - BLK

4 6 250618 BUSH, SHOULDER - PLASTIC - 1/2ID X 5/80D - IGUS MFI-0810-05
5 1 400965 BUSH, NYLON -11/20D X 7/16 ID X 2 3/8 IN

6 6 250109 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC - STAINLESS

7 4 250464 NUT, HEX - 3/8 UNC GR5 JS500

8 6 250569 WASHER, FLAT - 3/8 IN SS

9 1 250072 BOLT, HEX 3/8 X 3 IN.GR5 PL

10 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

11 8 256579 CELLTITE SPONGE - 1/4 X 3/4 IN

12 1 260521 ELBOW, 90D - 1/8 NPT M X 1/4IN PUSH ON - AIR

13 6 250172 NUT, LOCK - 1/4 UNC 18.8 SS

14 1 250641-1 SHAFT, 5/8 HEX - NOVA METER ROLLER SHAFT

15 2 250642 HOUSING, NOVA METER BEARING SEAL - SS

16 2 500487 SHEET, BUSHING HOUSING CLAMP 10GA - STAINLESS
17 2 250643-1 BUSHING, NOVA METER 5/8 HEX - J4

18 38 250568 WASHER, FLAT - 1/4 IN SS

19 1 500493 SHEET, 20GA - NOVA METER HEX SHIM - SS

20 2 250645 RETAINING RING, E-TYPE 5/8 IN - STAINLESS STEEL

21 2 250646 O-RING, 2-120 - HSN 90 DUROMETER

22 2 250647 O-RING, 2-130 - BUTYL - 70 DUROMETER

23 1 500484-1 SHEET, FRMD10 GA - CLEAN OUT - STAINLESS - NOVA
24 1 501890-1 ASSY, HUB - COMPLETE INTERMEDIATE - NOVA METER
25 1 501891-1 ASSY, HUB - COMPLETE ROLLER - NOVA METER

26 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

27 1 250675-1 GEAR, IDLER - STEEL - NOVA METER

28 4 250649 RETAINING RING, E-TYPE 1/2 IN - STAINLESS STEEL

29 1 260508 CYL, AIR-1X1-PARKER - 1.06DPSRS X 1.00

30 1 260506 CLEVIS, ROD - AIR CYLINDER - IGUS GERI-05

31 1 260507 CLEVIS PIN, AIR CYLINDER - IGUS GEFM-08

32 1 250680 RETAINING RING, E-TYPE 1/4 IN - STAINLESS STEEL

33 2 500438-1 PLATE, 5/16 IN S.S. - ROLLER CLEANOUT

34 2 250169 BOLT, CARRIAGE - 1/4 X 3/4 UNC 18.8 S.S

35 2 250531 NUT, WING - 3/8 UNC - STAINLESS

36 2 500481-1 SHEET, 14GA - NOVA METER END CAP

January 2018




23

January 2018 ﬁ



Parts Description:

Meter Box - Canola Tank

Part Number: 500451-3

24

ITEM [QTY. [PART NO. |DESCRIPTION

1 1 500455-4 [ASSY, METER HOUSING - S.S. - NOVA

2 1 500470-5 | ASSY, ENGAGING ARM

3 1 500499-1 [ROLLER, METER - LOW RATE - NOVA - 70D - BLK

4 6 250618 BUSH, SHOULDER - PLASTIC - 1/2ID X 5/80D - IGUS MFI-0810-05
5 2 250531 NUT, WING - 3/8 UNC - STAINLESS

6 1 400965 BUSH, NYLON -11/20D X 7/16 ID X 2 3/8 IN

7 6 250109 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC - STAINLESS

8 4 250464 NUT, HEX - 3/8 UNC GR5 JS500

9 6 250569 WASHER, FLAT - 3/8 IN SS

10 1 250072 BOLT, HEX 3/8 X 3 IN GR5 PL

11 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

12 8 256579 CELLTITE SPONGE -1/4 X 3/4 IN

13 1 260521 ELBOW, 90D - 1/8 NPT M X 1/4IN PUSH ON - AIR

14 6 250172 NUT, LOCK -1/4 UNC 18.8 SS

15 1 250641-1 | SHAFT, 5/8 HEX - NOVA METER ROLLER SHAFT

16 2 250642 HOUSING, NOVA METER BEARING SEAL - SS

17 2 500487 SHEET, BUSHING HOUSING CLAMP 10GA - STAINLESS
18 2 250643-1 [ BUSHING, NOVA METER 5/8 HEX - J4

19 14 250568 WASHER, FLAT - 1/4 IN SS

20 1 500493 SHEET, 20GA - NOVA METER HEX SHIM - SS

21 2 250645 RETAINING RING, E-TYPE 5/8 IN - STAINLESS STEEL
22 2 250646 O-RING, 2-120 - HSN 90 DUROMETER

23 2 250647 O-RING, 2-130 - BUTYL - 70 DUROMETER

24 1 500484-1 | SHEET, FRMD10 GA - CLEAN OUT - STAINLESS - NOVA
25 1 501890-1 [ASSY, HUB - COMPLETE INTERMEDIATE - NOVA METER
26 1 501891-1 | ASSY, HUB - COMPLETE ROLLER - NOVA METER

27 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

28 1 250675-1 | GEAR, IDLER - STEEL - NOVA METER

29 4 250649 RETAINING RING, E-TYPE 1/2 IN - STAINLESS STEEL
30 1 260508 CYL, AIR-1X1-PARKER -1.06DPSRS X 1.00

31 1 260506 CLEVIS, ROD - AIR CYLINDER - IGUS GERI-05

32 1 260507 CLEVIS PIN, AIR CYLINDER - I1GUS GEFM-08

33 1 250680 RETAINING RING, E-TYPE 1/4 IN - STAINLESS STEEL
34 2 500438-1 |[PLATE, 5/16 INS.S. - ROLLER CLEANOUT

35 2 250169 BOLT, CARRIAGE - 1/4 X 3/4 UNC 18.8 S.S

January 2018




»

January 2018

L
[QV]



Parts Description:

Common Drive Shaft
Part Number: 500452-5 - 10 Zone
500453-5 - 08 Zone

26

ITEM | QTY. PART NO. | DESCRIPTION

1 1 500435-2 [ SFT, DRIVE - HEX - 5/8 X 85 IN - STAINLESS - NOVA - HOLES

2 2 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

3 12 250036 BOLT, HEX 3/8 X 1IN GR5 PL

4 17 250453 NUT, HEX - 3/8 UNC PL

5 20 250557 WASHER, FLAT - 3/8 IN GR8 PL

6 12 250630 SCREW, SET - 1/4 X 3/8 UNC

7 1 500410-2 | ASSY, NOVA END METER BEARING PLATE

8 1 500494-3 | ASSY, MOTOR MOUNT SUPPORT - STAINLESS - NOVA

9 10 501892 ASSY, HUB - COMPLETE COMMON DRIVE - NOVA METER

10 1 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL

11 1 250458 NUT, HEX - 1/4 UNC PL

12 2 250559 WASHER, FLAT - 1/4 IN - PL

13 1 500432-1 | PLATE, FRMD 1/4IN - REDUCTION MOUNT GUIDE - BLK

14 1 501680-3 | ASSY, METER CHAIN REDUCTION FRAME - NOVA - BLK

15 1 501687-1 [ SHAFT, HEX 5/8 X 4 1/2" - STAINLESS - NOVA CHAIN REDUCTION - HOLES
16 1 400965 IDLER, BUSHING - CHAIN - 75D - 11/20D X 7/16 ID X 2 3/8 IN

17 1 260717 MOTOR, HYD - METER DRIVE - RAVEN 3/4 HEX DRIVE

18 1 260723 ADAPTER, HEX - 7/8-M X 5/8-F

19 2 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL

20 1 250081 BOLT, HEX 1/4 X 1 3/4 IN - GR5 PL

21 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

22 1 250053 BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL

23 1 501684 ASSY, SPROCKET - 40T15 - W SERIES HUB - 5/8 HEX BORE - PLATING
24 1 250607 PIN, SPRING - 3/16 X 1 1/4 IN

25 1 501695 PLATE, 1/4 IN - ANTI-ROTATION PLATE - CHAIN REDUCTION - NOVA
26 10 250643-1 | BUSHING, NOVA METER 5/8 HEX - J4

27 16 250682 COLLAR, SFT 3/4 IN - SET SCREW - PLATED

28 18 250685 WASHER, THRUST 1.42 OD X 0.79 1D X .060 - IGUS JTM-2036-015
29 1 500493 SHEET, 20GA - NOVA METER HEX SHIM - SS

30 2 250552 WASHER, FLAT 3/4IN GR8 PL

31 5 500498 ASSY, BEARING HOLDER 10GA - STAINLESS

32 5 500483 SHEET, SPACER 10GA - BEARING HOLDER - STAINLESS

33 1 501689 ASSY, SPROCKET - 40T35 - X SERIES HUB - 5/8 HEX BORE - PLATE

January 2018




NOTE: KEEP MOTOR MOUNT BOLTS
LOOSE UNTIL FINAL ASSEMBLY ON
METER BOXES.

(WITH CHAINS ATTACHED)

27

R0
------
¥

31

January 2018 ﬁ



Parts Description:

Canola Tank Drive Shaft
Part Number: 501670-3 — 10 Zone
501672-3 — 08 Zone

28

ITEM| QTY. | PART NO. | DESCRIPTION

1 1 500435-2 | SFT, DRIVE - HEX - 5/8 X 85 IN - STAINLESS - NOVA - HOLES

2 2 250019 BOLT, HEX 3/8 X1 1/4 IN GR5 PL

3 12 250036 BOLT, HEX 3/8 X 1IN GR5 PL

4 19 250453 NUT, HEX - 3/8 UNC PL

5 24 250557 WASHER, FLAT - 3/8 IN GR8 PL

6 11 250630 SCREW, SET - 1/4 X 3/8 UNC

7 1 500410-2 [ASSY, NOVA END METER BEARING PLATE

8 1 500494-3 | ASSY, MOTOR MOUNT SUPPORT - STAINLESS - NOVA

9 10 501892 ASSY, HUB - COMPLETE COMMON DRIVE - NOVA METER

10 1 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL

11 1 250458 NUT, HEX - 1/4 UNC PL

12 2 250559 WASHER, FLAT - 1/4 IN - PL

13 1 500432-1 | PLATE, FRMD 1/4IN - REDUCTION MOUNT GUIDE - BLK

14 1 503780 SHAFT, HEX 5/8 X 5.5000 - STAINLESS - NOVA CHAIN REDUCTION - HOLES
15 1 260717 MOTOR, HYD - METER DRIVE - RAVEN 3/4 HEX DRIVE

16 1 260723 ADAPTER, HEX - 7/8-M X 5/8-F

17 2 250077 BOLT, HEX 3/8 X 2 1/2 IN GR5 PL

18 1 250081 BOLT, HEX 1/4 X 1 3/4 IN - GR5 PL

19 1 250507 NUT, LOCK - 1/4 UNC - STOVER - Pl

20 3 250040 BOLT, HEX 3/8 X 2IN GR5 PL

21 2 250607 PIN, SPRING - 3/16 X 1 1/4 IN

22 1 501695 PLATE, 1/4 IN - ANTI-ROTATION PLATE - CHAIN REDUCTION - NOVA
23 12 250643-1 | BUSHING, NOVA METER 5/8 HEX - J4

24 17 250682 COLLAR, SFT 3/4 IN - SET SCREW - PLATED

25 20 250685 WASHER, THRUST 142 OD X 0.79 ID X .060 - IGUS JTM-2036-015

26 2 500493 SHEET, 20GA - NOVA METER HEX SHIM - SS

27 1 250552 WASHER, FLAT 3/4IN GR8 PL

28 5 500498 ASSY, BEARING HOLDER 10GA - STAINLESS

29 5 500483 SHEET, SPACER 10GA - BEARING HOLDER - STAINLESS

30 1 503771-1 | ASSY, METER CHAIN REDUCTION FRAME - DUAL STAGE - NOVA

31 2 501685 SPROCKET, WELD ON - 40T42 - X SERIES HUB

32 2 501684 ASSY, SPROCKET - 40T15 - W SERIES HUB - 5/8 HEX BORE - PLATING
33 2 501696 ASSY, SPROCKET - 40T26 - X SERIES HUB - 5/8 HEX BORE - PLATE
34 3 400966 IDLER, BUSHING - CHAIN - 75D -11/20D X 7/16 ID X 1 1/8 IN

35 1 503779 SHAFT, HEX 5/8 X 7.2500 - STAINLESS - NOVA CHAIN REDUCTION - HOLES

January 2018




29

—NOTE: KEEP MOTOR MOUNT BOLTS
LOOSE UNTIL FINAL ASSEMBLY ON
METER BOXES.

(WITH CHAINS ATTACHED)

January 2018 ﬁ



Parts Description:

Tank to Meter Transition
Part Number: 500400-1 - 10 Zone
501249-1 - 08 Zone

500400-1 - BDL, TRANSITION - TANK TO METER - NOVA

30

ITEM QTY. PART NO. DESCRIPTION

1 1 500401-4 ASSY, TRANSITION - TANK TO METER - NOVA - BLK

2 10 500416-2 ASSY, SERVICE SLOT RETAINING BOLT - STAINLESS - NOVA
3 2 500425-1 PLATE, CENTERING GUIDE 3/8 IN - NOVA - BLK

4 40 250100 BOLT, CARRIAGE - 3/8 X 11/2IN.UND GR5 PL

5 4 250108 BOLT, CARRIAGE - 3/8 X 11/2IN. UND GR5 PL

6 44 250557 WASHER, FLAT - 3/8 IN GR8 PL

7 44 250453 NUT, HEX - 3/8 UNC PL

501249-1 (Items 8-13 Used to Block Zones) - BDL, TRANSITION - TANK TO METER - 8 SECTION
ITEM QTY. PART NO. DESCRIPTION

8 4 250658 SCREW, SELF THREAD - 1/4 X 1IN

9 8 250109 BOLT, CARRIAGE - 3/8 X11/4 IN UNC - STAINLESS

10 8 250569 WASHER, FLAT - 3/8 IN SS

11 8 250464 NUT, HEX - 3/8 UNC GR5 JS500

12 2 501250-2 SHEET, FRMD 10 GA - DIVIDER - 8 OUTLET - BLK

13 2 501253 PLATE, METER BLOCKER - BOTTOM - NOVA

January 2018




»

~
N

January 2018




1 1 . ITEM |QTY. [PARTNO. DESCRIPTION
Pa I’tS DeSCFI ptIOn . 1 1 500520-3 ASSY, AIR CART LID BASE ASSEMBLY - BLK
2 1 500530-1 ASSY, AIR CART LID
H 3 1 500545-1 ASSY, AIR CART LID ARM
Ta n k LI d 4 2 500550-1 ASSY. PIN - 3/4 IN LID
5 1 258552 CYL, HYD 2 X 8 IN - FILL AUGER
. 6 2 250552 WASHER, FLAT 3/4IN GR8 PL
Pal’t Number 500500'4 7 2 250607 PIN, SPRING - 3/16 X 11/4 IN
8 22 250566 WASHER, FLAT - 3/8 IN_PL
9 22 250453 NUT, HEX - 3/8 UNC PL
10 1 LID SEAL CELLTITE SPONGE -1/2 X 2 IN
7”7”7”7”7”7”777/@ 1 1 SEALINNER | CELLTITE SPONGE -1/2 X 2 IN
O o 8 ¢ O ° @ o | 12 1 SEAL OUTER | CELLTITE SPONGE - 1/2 X 2 IN

0] O]
] o
0] O]
]
0]
)

32

January 2018 ﬁ



Pa rts DeSC rl pt I O n . 500655 - BDL, CANOLA TANK - 8 ZONE - NOVA
. ITEM QTY. PART NO. DESCRIPTION

1 1 500661-7 ASSY, CANOLA TANK - 40BU - NOVA - YEL

4 O B U C l T k 2 1 500685-1 ASSY, CANOLA TANK LID ARM - NOVA - BLK

a n o a a n 3 1 500695-1 ASSY, CANOLA TANK LID - NOVA - BLK

4 2 500690-2 ASSY, HINGE PIN-3/4 X 23 3/8 IN - CANOLA TANK LID-BLK

Part Number 500660 _ 10 Zone 5 1 258551 CYL, HYD 2 X 4 IN - FILL AUGER

. 6 2 250552 WASHER, FLAT 3/4IN GRS PL
7 2 250599 PIN, SPRING - 3/16 X 1 IN
500655 _ 08 Zone 8 8 5004162 ASSY, SERVICE SLOT RETAINING BOLT - STAINLESS - NOVA

9 2 501252 SHEET, FRMD 10 GA - DIVIDER - 8 OUTLET CANOLA TANK - YEL
10 8 250658 SCREW, SELF THREAD - 1/4 X 1 IN
11 2 501253 PLATE, METER BLOCKER - BOTTOM - NOVA
12 8 250109 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC - STAINLESS
13 8 250569 WASHER, FLAT - 3/8 IN SS
14 8 250464 NUT, HEX - 3/8 UNC GR5 JS500
15 1 500835-1 ASSY, CANOLA TANK SCREEN - NOVA - YEL
ITEMS 10 TO 15 NOT USED IN 500660

L

J\/\/\/\/

b0

A\
NN A= A A AN XA

NOTE : SECTION VIEW SHOWING DIVIDER PLATE ASSEMBLY
January 2018

33 FOR 8 ZONE CONFIGURATION



Parts Description:
110 BU T/B Nova Tank

Part Number: 503100 - 10 Zone
503099 - 08 Zone

503099 - BDL, 110BU TANK - 8 ZONE - T/B NOVA

ITEM QTY. PART NO. DESCRIPTION

1 1 503130-1 ASSY, BTM SECTION - 110BU TANK - T/B NOVA - YEL

2 1 503125 ASSY, MID SECTION - 110BU TANK - T/B NOVA - YEL

3 1 503110-2 ASSY, TOP SECTION - 110BU TANK - T/B NOVA - YEL

4 2 503155 ASSY, HINGE PIN - 110BU TANK - T/B NOVA - BLK

5 1 503150-2 ASSY, LID ARM - 110BU TANK - T/B NOVA - BLK

6 2 258551 CYL, HYD 2 X4 IN - FILL AUGER

7 1 503145-1 ASSY, LID - 110BU TANK - T/B NOVA - BLK

8 1 503180 ASSY, REAR WALKWAY - 110BU TANK - T/B NOVA - BLK

9 2 503184 PLATE, FRMD - 1/4 IN - R.H. STEP - 110BU TANK - T/B NOVA - BLK
10 2 503183 PLATE, FRMD - 1/4 IN - L.H. STEP - 110BU TANK - T/B NOVA - BLK
11 2 501640 ASSY, STEP - BETWEEN TANK STEP - NOVA - BLK

12 1 503170 ASSY, FRONT WALKWAY - 110BU TANK - T/B NOVA - BLK

13 1 503160-1 ASSY - SCREEN - 110BU TANK - T/B NOVA - YEL

14 4 257250 DIGISTAR LOAD CELL

15 4 403849 BUSH, 1.500 OD X .75 ID X 3/4 IN

16 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL

17 4 403848 PLATE, SPACER 3/4 IN - AIR CART CRADLE MOUNT

18 1 503190 ASSY, RIGHT LOAD CELL MOUNT - 110BU TANK - T/B NOVA - BLK
19 1 503185 ASSY, LEFT LOAD CELL MOUNT - 110BU TANK - T/B NOVA - BLK
20 118 250101 BOLT, CARRIAGE - 3/8 X11/4 IN UNC GR5 PL

21 104 250400 NUT, FLANGE - 3/8 UNC PL

22 20 250552 WASHER, FLAT 3/4IN GR8 PL

23 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL

24 8 250451 NUT, HEX 3/4 UNC GR5 PL

25 22 250453 NUT, HEX - 3/8 UNC PL

26 30 250557 WASHER, FLAT - 3/8 IN GR8 PL

27 8 250036 BOLT, HEX 3/8 X 1 IN GR5 PL

28 8 250109 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC - STAINLESS

29 8 250464 NUT, HEX - 3/8 UNC GR5 JS500

30 8 250569 WASHER, FLAT - 3/8 IN SS

31 8 250658 SCREW, SELF THREAD - 1/4 X 1IN

32 2 503141 SHEET, FRMD 10 GA - 8 ZONE DIVIDER - 110BU TANK - YEL

33 2 501253 PLATE, METER BLOCKER - BOTTOM - NOVA

34 8 500416-2 ASSY, SERVICE SLOT RETAINING BOLT - STAINLESS - NOVA

ITEMS 28 TO 33 NOT USED IN 503100

January 2018




USE HARDWARE BAG 503101, 503102 AND 503103

DETAIL A
f DETAIL C
SCALE1:8 SCALE1:8

NOTE : SECTION VIEW SHOWING DIVIDER PLATE ASSEMBLY
FOR 8 ZONE CONFIGURATION

35 January 2018 ﬁ




Parts Description:

Fans/Air Splitter
Part Number: 500825-1 — Dual Shoot 10 Zone

501065-1 - Single Shoot 10 Zone
501070-1 - Single Shoot 08 Zone

501071-1 — Dual Shoot 08 Zone

36

500825-1 - BDL, AIR SPLITTER - DUAL S3 - NOVA

ITEM QTY. PART NO. DESCRIPTION

1 1 501460 ASSY, AIR SPLITTER - S3 - DUAL - NOVA

2 20 500830 ASSY, AIR GATE - 21/2 IN HOSE - AIR SPLITTER - NOVA - BLK
3 2 258404 MOTOR, HYD - 6 IN FAN - SAUER-DANFOSS - 11CC - 3/4 OUTPUT
4 4 250093 BOLT, HEX 3/8 X 1 3/4 IN GR5 PL

5 58 250101 BOLT, CARRIAGE - 3/8 X1 1/4 IN UNC GR5 PL

6 40 250635 BOLT RETAINER - 3/8 IN

7 63 250400 NUT, FLANGE - 3/8 UNC PL

8 4 250619 PIN, COTTER 1/8 X 11/4

9 6 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

10 4 250014 BOLT, HEX 3/4 X2 UNC GR5 PL

11 4 250552 WASHER, FLAT 3/4IN GR8 PL

12 4 250451 NUT, HEX 3/4 UNC GR5 PL

13 8 250557 WASHER, FLAT - 3/8 IN GR8 PL

14 4 250453 NUT, HEX - 3/8 UNC PL

15 1 250103 BOLT, CARRIAGE - 3/8 X 3/4 IN UNC GR5 PL

16 2 255910 GAUGE, PRESSURE - AIR - P734 2.5 0-36 OUNCES 1/4L.M BRASS
17 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

18 2 260090 HOSE BARB, 1/4 FPT X 1/4 HB

19 2 255931 COUPLER, JAW - QUICKFLEX - S3 FAN - 1IN SHAFT

20 2 255930 COUPLER, JAW - QUICKFLEX - S3 FAN - 3/4 SHAFT

21 2 255933 COUPLER, COVER - QUICKFLEX - S3 FAN

22 1 501490 PLATE, FRMD 10GA - GAUGE MNT - AIR SPLITTER - DUAL S3 - NOVA
23 2 255920 FAN - S3 - RT-176 C/W MOTOR MNT

24 2 255932 COUPLER, INSERT - QUICKFLEX - WHITE - S3 FAN

25 1 501495 ASSY, RPM SENSOR MNT - S3 FAN

26 2 501494 SHEET, FRMD 10GA - S3 RPM PICKUP

501065-1 (SUBSTITUTE ITEMS BELOW) - BDL, AIR SPLITTER - SINGLE S3 - NOVA

ITEM QTyY PART NO. DESCRIPTION

1 1 501480 ASSY, AIR SPLITTER - S3 - SINGLE - NOVA

January 2018




3/8" —— = 29/16"

NOTE: COUPLER INSTALLATION DETAIL

January 2018 ﬁ

37



Parts Description:

Fans/Air Splitter - T/B Nova

Part Number: 503450
503440
503455
503250

— Dual Shoot 10 Zone
— Single Shoot 10 Zone
— Single Shoot 08 Zone
— Dual Shoot 08 Zone

38

503450 - BDL, AIR SPLITTER - DUAL S3 - T/B NOVA

DESCRIPTION

ASSY, AIR SPLITTER - S3 - DUAL 8 IN - T/B NOVA - BLK

ASSY, AIR GATE - 21/2 IN HOSE - AIR SPLITTER - NOVA - BLK

MOTOR, HYD - 6 IN FAN - SAUER-DANFOSS - 11CC - 3/4 OUTPUT

FAN - S3 - RT-176 C/W MOTOR MNT

COUPLER, INSERT - QUICKFLEX - WHITE - S3 FAN

PLATE, FRMD 10GA - GAUGE MNT - AIR SPLITTER - DUAL S3-T/B

BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

BOLT RETAINER - 3/8 IN

NUT, FLANGE - 3/8 UNC PL

PIN, COTTER 1/8 X 11/4

BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

BOLT, CARRIAGE - 3/8 X 3/4 IN UNC GR5 PL

GAUGE, PRESSURE - AIR - P734 2.5 0-36 OUNCES 1/4LM BRASS

WASHER, FLAT - 1/2 IN - GR8 - PL

HOSE BARB, 1/4 FPT X 1/4 HB

WASHER, FLAT - 3/8 IN GR8 PL

COUPLER, JAW - QUICKFLEX - S3 FAN - 1 IN SHAFT

COUPLER, JAW - QUICKFLEX - S3 FAN - 3/4 SHAFT

COUPLER, COVER - QUICKFLEX - S3 FAN

BOLT, U-SQ - 3/4 UNC X 8 ID X 10 IN -2 IN THD - GR8 PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

503440 (Substitute Items Below) - BDL, AIR SPLITTER - SINGLE S3 - T/B NOVA

DESCRIPTION

ITEM QTY. PART NO.
1 1 503650
2 20 500830
3 2 258404
4 2 255920
5 2 255932
6 1 503253
7 58 250101
8 40 250635
9 63 250400
10 4 250619
11 6 250019
12 1 250103
13 2 255910
14 2 250555
15 2 260090
16 4 250557
17 2 255931
18 2 255930
19 2 255933
20 4 250220
21 8 250451
22 8 250552
ITEM QTY PART NO.
1 1 501480

ASSY, AIR SPLITTER - S3 - SINGLE - NOVA

January 2018




3/8" = 29/16" =

NOTE: COUPLER INSTALLATION DETAIL

B

NOTE: FOR 8 ZONE USE THESE PLATES (501251)
INSTEAD OF AIR GATE(500830) AT THESE LOCATIONS.

NOTE: FOR 8 ZONE USE THESE PLATES (501251)
INSTEAD OF AIR GATE(500830) AT THESE LOCATIONS.

39

January 2018 ﬁ



Parts Description:

Rear Walkway - 820/560 Nova

Part Number: 500650 — Dual Shoot 10 Zone
501060 - Single Shoot 10 Zone
501077 - Single Shoot 08 Zone
501078 — Dual Shoot 08 Zone

40

500650 - BDL, CANOLA TANK ADD ON C/W WALKWAY AND DUAL SHOOT
ITEM [QTY. [ PART NO. | DESCRIPTION

1 1 500660 BDL, CANOLA TANK - 10 ZONE - NOVA

2 1 500716-5 | ASSY, CANOLA TANK MNT - LH - NOVA - BLK
3 1 500715-3 | ASSY, CANOLA TANK MNT - RH - NOVA - BLK
4 1 500740-7 [ ASSY, PLATFORM - AIR CART REAR WALKWAY
5 1 500825-1 | BDL, AIR SPLITTER - DUAL S3 - NOVA

6 1 500771-1 | ASSY, HANDRAIL - LH - REAR STAIR - NOVA

7 1 500770-1 [ ASSY, HANDRAIL - RH - REAR STAIR - NOVA

8 1 500764-1 [ ASSY, SUPPORT - REAR STAIR - NOVA - BLK

9 1 500785 ASSY, STEP - FLIP - BTM STAIR - NOVA - BLK
10 2 500790 PLATE, 1/4 IN - SIDE - REAR FLIP STEP - BLK
11 9 500792 STEP, SURE GRIP -7 X 20 7/8 IN - GALV

12 1 500795-1 | ASSY, HANDRAIL - RH - TOP STAIR - NOVA

13 1 500796-1 | ASSY, HANDRAIL - LH - TOP STAIR - NOVA

14 1 500760-2 | ASSY, HAND RAIL - REAR WALKWAY - NOVA
15 1 500280-2 | ASSY, HAND RAIL - CANOLA TANK - NOVA-BLK
16 1 500794 ASSY, FLIP UP STEP PIVOT - NOVA REAR WALKWAY
17 2 500797 SHEET, 12AG - SPACER - NOVA REAR STAIR
18 1 500780 ASSY, REAR STAIR BRACE - NOVA XP 820

19 6 250001 BOLT, HEX 1/2 X1 1/2 IN GR5 PL

20 16 250555 WASHER, FLAT -1/2 IN - GR8 - PL

21 48 250036 BOLT, HEX 3/8 X 1 IN GR5 PL

22 88 250557 WASHER, FLAT - 3/8 IN GR8 PL

23 4 250450 NUT, HEX 1/2 UNC GR5 PL

24 44 250453 NUT, HEX - 3/8 UNC PL

25 1 250002 BOLT, HEX 5/8 X 3 3/4 UNC GR8 PL

26 1 250550 WASHER, FLAT 5/8 IN GR8 PL

27 1 250500 NUT, LOCK 5/8 UNC - STOVER - PL

28 2 250048 BOLT, HEX 1/2 X 2 IN GR5 PL

29 2 250000 BOLT, HEX 1/2 X 2 1/4 IN GR5 PL

30 6 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

31 12 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

32 12 250553 WASHER, FLAT 7/8IN GR8 PL

33 12 250452 NUT, HEX - 7/8 UNC PL

34 10 250400 NUT, FLANGE - 3/8 UNC PL

35 6 250101 BOLT, CARRIAGE - 3/8 X1 1/4 IN UNC GR5 PL
36 4 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

37 24 250552 WASHER, FLAT 3/4IN GR8 PL

38 12 250451 NUT, HEX 3/4 UNC GRS PL

39 8 250047 BOLT, HEX 5/8 X 2 UNC GRS PL

40 8 250455 NUT, HEX 5/8 UNC GR5 PL

41 4 403849 BUSH, 1.500 OD X .75 1D X 3/4 IN

42 8 250082 BOLT, HEX 3/4 X 3 3/4 UNC GR5 PL

43 4 250094 BOLT, HEX 3/4 X 4 UNF GR5 PL

44 1 500886 ASSY, PLATFORM - REAR WALKWAY - NOVA
45 1 406532 ANTI-SLIP TAPE - 4" x 60', BLACK - ULINE

46 4 270173 LOAD CELL - SCALE TEC -1.5 SB SS 3MV/V DT-06
501060 (Substitute Items Below)

ITEM [QTY. [ PART NO. [ DESCRIPTION

5 [1 [501065-1 [ BDL, AIR SPLITTER - SINGLE S3 - NOVA
501077 (Substitute Items Below)

ITEM [ QTY. [ PART NO. [ DESCRIPTION

1 1 500655 BDL, CANOLA TANK - 8 ZONE - NOVA

5 1 501070-1 | BDL, AIR SPLITTER - SINGLE S3 - 8 ZONE
501078 (Substitute Items Below)

ITEM [QTY. [ PART NO. [ DESCRIPTION

1 1 500655 BDL, CANOLA TANK - 8 ZONE - NOVA

5 1 501071-1 [ BDL, AIRSPLITTER - DUAL S3 - 8 ZONE-NOVA

January 2018




N DETAIL F
Sgi-ll_—EA”{ .B15 DETAIL A SCALE 1:15
. SCALE 1:15

NOTE : SOME ITEMS SHOWN IN THIS
VIEW ARE FROM BDL 403981

e

\

DETAIL C
SCALE 1:15

DETAIL D @
-
DETAIL ;%

! SCALE 1:12
-
-
SCALE 1:15

‘e 41
/i
S
\\
DETAIL E
SCALE 1:15
January 2018



Parts Description:
Rear Walkway - 780/520 Nova

Part Number: 501050 — Dual Shoot 10 Zone
501000 - Single Shoot 10 Zone
501075 - Single Shoot 08 Zone
501079 — Dual Shoot 08 Zone

501050 - BDL, DUAL FAN AND STAIR MOUNT - 780BU NOVA

ITEM QTYy. PART NO. DESCRIPTION

1 1 501005-5 ASSY, FAN AND STAIR MOUNT - 780 BU NOVA

2 1 500825-1 BDL, AIR SPLITTER - DUAL S3 - NOVA

3 1 501015 ASSY, SINGLE SHOOT HANDRAIL RH - NOVA - BLK

4 1 500785 ASSY, STEP - FLIP - BTM STAIR - NOVA - BLK

5 2 500790 PLATE, 1/4 IN - SIDE - REAR FLIP STEP - BLK

6 9 500792 STEP, SURE GRIP -7 X 20 7/8 IN - GALV - NOVA

7 1 501020 ASSY, SINGLE SHOOT HANDRAIL LH - NOVA - BLK

8 6 250450 NUT, HEX 1/2 UNC GR5 PL

9 6 250001 BOLT, HEX1/2 X 11/2 IN GR5 PL

10 10 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

11 2 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

12 2 250013 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

13 12 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

14 12 250452 NUT, HEX - 7/8 UNC PL

15 12 250553 WASHER, FLAT 7/8IN GR8 PL

16 40 250453 NUT, HEX - 3/8 UNC PL

17 80 250557 WASHER, FLAT - 3/8 IN GR8 PL

18 40 250036 BOLT, HEX 3/8 X 1 IN.GR5 PL

501000 (Substitute Items Below) - BDL, SINGLE SHOOT AIRSPLITTER AND STAIRS - 780BU
ITEM QTY. PART NO. DESCRIPTION

2 1 501065-1 BDL, AIR SPLITTER - SINGLE S3 - NOVA

501075 (Substitute Items Below) - BDL, SINGLE SHOOT AIRSPLITTER AND STAIRS - 8 ZONE
ITEM QTY. PART NO. DESCRIPTION

2 1 501070-1 BDL, AIR SPLITTER - SINGLE S3 - 8 ZONE - NOVA

501076 (Substitute Items Below) - BDL, DUAL FAN AND STAIR MOUNT - 8 ZONE- 520/780BU
ITEM QTY. PART NO. DESCRIPTION

2 1 501071-1 BDL, AIR SPLITTER - DUAL S3 - 8 ZONE - NOVA

42

January 2018




43




Parts Description:

Side Walkway - 780/820 Nova
Part Number: 500245

44

500245 - BDL, SIDE WALKWAY - NOVA - 780/820BU

ITEM | QTY. [PART NO. |DESCRIPTION

1 1 500290-2 [ ASSY, MOUNT - FRT - SIDE WALK - NOVA - BLK

2 1 500282 ASSY, HAND RAIL - SIDE WALK - NOVA - BLK

3 1 500270 ASSY, SIDE HAND RAIL - NOVA - 780/820BU - BLK

4 1 500300-2 | ASSY, MNT - REAR - SIDE WALK - NOVA - BLK

5 1 500250-2 | ASSY, PLATFORM - SIDE WALKWAY - NOVA - BLK

6 2 500285 PLATE, FRMD 3/8 IN - BRACKET - SIDE WALKWAY - NOVA - BLK
7 2 501620 BDL, BETWEEN TANK STEP - NOVA

8 4 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
9 8 250552 WASHER, FLAT 3/4IN GR8 PL

10 8 250451 NUT, HEX 3/4 UNC GR5 PL

11 8 250104 BOLT, CARRIAGE - 1/2 X1 1/2IN UNC GRS PL

12 8 250401 NUT, FLANGE - 1/2 UNC PL

13 8 250101 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

14 12 250400 NUT, FLANGE - 3/8 UNC PL

15 4 250019 BOLT, HEX 3/8 X 1 1/4 IN. GR5 PL

501545(Substitute Items Below) - BDL, SIDE WALKWAY - NOVA - 520/560 BU

ITEM | QTY. | PART NO. [ DESCRIPTION

3 1 501560 ASSY, SIDE HAND RAIL - NOVA - 520BU - BLK

5 1 501550-1 | ASSY, PLATFORM - SIDE WALKWAY - NOVA - 520BU - BLK

January 2018







Parts Description:

Side Walkway - 630 T/B Nova
Part Number: 503200

503200 - BDL, SIDE WALKWAY - T/B NOVA - 630 BU

46

ITEM QTY. PART NO. | DESCRIPTION

1 1 503210 ASSY, PLATFORM - SIDE WALKWAY - T/B NOVA - BLK

2 1 500300-2 | ASSY, MNT - REAR - SIDE WALK - NOVA - BLK

3 1 500290-2 [ ASSY, MOUNT - FRT - SIDE WALK - NOVA - BLK

4 2 500285 PLATE, FRMD 3/8 IN - BRACKET - SIDE WALKWAY - NOVA - BLK
5 1 503220 ASSY, HAND RAIL - RH - T/B NOVA - BLK

6 1 503235 ASSY, SIDE HAND RAIL - SIDE WALKWAY - T/B NOVA - BLK
7 1 500282 ASSY, HAND RAIL - SIDE WALK - NOVA - BLK

8 1 503230 ASSY, HAND RAIL LH - T/B NOVA - BLK

9 8 500792 STEP, SURE GRIP -7 X 20 7/8 IN - GALV - NOVA

10 1 503240 ASSY, FRONT HANDRAIL - T/B NOVA - BLK

11 1 500785 ASSY, STEP - FLIP - BTM STAIR - NOVA - BLK

12 2 500790 PLATE, 1/4 IN - SIDE - REAR FLIP STEP - BLK

13 1 503205-1 | ASSY, REAR MNT - SIDE WALKWAY - T/B NOVA

14 8 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL

15 36 250453 NUT, HEX - 3/8 UNC PL

16 72 250557 WASHER, FLAT - 3/8 IN GR8 PL

17 36 250036 BOLT, HEX 3/8 X 1 IN.GR5 PL

18 2 250013 BOLT, HEX 1/2 X 11/4 IN GR5 PL

19 6 250450 NUT, HEX 1/2 UNC GR5 PL

20 10 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

21 5 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
22 10 250451 NUT, HEX 3/4 UNC GR5 PL

23 10 250552 WASHER, FLAT 3/4IN GR8 PL

24 8 250401 NUT, FLANGE - 1/2 UNC PL

25 10 250101 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

26 19 250400 NUT, FLANGE - 3/8 UNC PL

27 8 250019 BOLT, HEX 3/8 X1 1/4 IN. GR5 PL

28 6 250001 BOLT, HEX 1/2 X 11/2 IN.GR5 PL

29 2 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

January 2018




DETAIL C
SCALE 2:25

DETAIL D
SCALE 2:25

DETAIL B
SCALE 225 SCALEZ:25

January 2018 ﬁ



Parts Description:

Side Walkway - 780 T/B Nova
Part Number: 503800

48

ITEM QTY. PART NO. | DESCRIPTION

1 1 503810 ASSY, PLATFORM - SIDE WALKWAY - NOVA 780 TBW - BLK
2 1 500300-2 | ASSY, MNT - REAR - SIDE WALK - NOVA - BLK

3 1 500290-2 | ASSY, MOUNT - FRT - SIDE WALK - NOVA - BLK

4 2 500285 PLATE, FRMD 3/8 IN - BRACKET - SIDE WALKWAY - NOVA - BLK
5 1 503220 ASSY, HAND RAIL - RH - T/B NOVA - BLK

6 1 503815 ASSY, SIDE HAND RAIL - SIDE WALKWAY - NOVA 780 TBW - BLK
7 1 500282 ASSY, HAND RAIL - SIDE WALK - NOVA - BLK

8 1 503230 ASSY, HAND RAIL LH - T/B NOVA - BLK

9 8 500792 STEP, SURE GRIP - 7 X 20 7/8 IN - GALV - NOVA

10 1 503240 ASSY, FRONT HANDRAIL - T/B NOVA - BLK

11 1 500785 ASSY, STEP - FLIP - BTM STAIR - NOVA - BLK

12 2 500790 PLATE, 1/4 IN - SIDE - REAR FLIP STEP - BLK

13 1 503205-1 [ ASSY, REAR MNT - SIDE WALKWAY - T/B NOVA

14 8 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL

15 36 250453 NUT, HEX - 3/8 UNC PL

16 72 250557 WASHER, FLAT - 3/8 IN GR8 PL

17 36 250036 BOLT, HEX 3/8 X 1 IN.GR5 PL

18 2 250013 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

19 6 250450 NUT, HEX 1/2 UNC GR5 PL

20 10 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

21 5 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
22 10 250451 NUT, HEX 3/4 UNC GR5 PL

23 10 250552 WASHER, FLAT 3/4IN GR8 PL

24 8 250401 NUT, FLANGE - 1/2 UNC PL

25 10 250101 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

26 18 250400 NUT, FLANGE - 3/8 UNC PL

27 8 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

28 6 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

29 2 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

30 2 501620 BDL, BETWEEN TANK STEP - NOVA

January 2018




49

DETAIL B
SCALE 1:15 30

DETAIL E
SCALE 1:15

DETAIL D
SCALE 1:15

DETAILF
SCALE 2: 35 January 2018

DETAIL A
SCALE 1:15



Parts Description:

Nova Y-Section Bundles

Part Number: 500900 — Dual Shoot 10 Zone
500901 - Single Shoot 10 Zone
500870 — Dual Shoot 8 Zone
500871 - Single Shoot 8 Zone

110 BU Tow Behind Tank

Part Number: 503560 — Dual Shoot 10 Zone
503561 - Single Shoot 10 Zone
503567 — Dual Shoot 8 Zone
503568 - Single Shoot 8 Zone

500900 - BDL, Y-SECTION - DUAL SHOOT - NOVA

ITEM QTY. PART NO. DESCRIPTION

1 1 500910-3 ASSY, Y-SECTION - DUAL SHOOT - NOVA - BLK

2 1 500927-2 PLATE, FRMD 1/4 IN - Y SECTION HANGER - LH - BLK
3 1 500928-2 PLATE, FRMD 1/4 IN - Y SECTION HANGER - RH - BLK
4 4 250001 BOLT, HEX1/2 X1 1/2 IN GR5 PL

5 4 250555 WASHER, FLAT -1/2 IN - GR8 - PL

6 4 250450 NUT, HEX 1/2 UNC GR5 PL

7 4 250100 BOLT, CARRIAGE - 3/8 X 11/2IN. UND GR5 PL

8 4 250557 WASHER, FLAT - 3/8 IN GR8 PL

9 4 250453 NUT, HEX - 3/8 UNC PL

10 10 500120 ASSY, PLUG - Y SECTION - NOVA

500901 (Substitute Items Below) - BDL, Y-SECTION - SINGLE SHOOT - NOVA

ITEM QTy. PART NO DESCRIPTION

1 1 500915-2 ASSY, Y-SECTION - SINGLE SHOOT - NOVA - BLK

500870 (Substitute

Items Below) - BDL, Y-SECTION - DUAL SHOOT - 8 ZONE - NOVA

ITEM QTy. PART NO DESCRIPTION

1 1 500882-2 ASSY, Y-SECTION - DUAL SHOOT - 8 ZONE - NOVA - BLK
500871 (Substitute Items Below) - BDL, Y-SECTION - SINGLE SHOOT - 8 ZONE - NOVA

ITEM QTy. PART NO DESCRIPTION

1 1 500880-1 ASSY, Y-SECTION - SINGLE SHOOT - 8 ZONE - NOVA - BLK

503560 - BDL, Y-SEC

TION - 110BU TANK - DUAL SHOOT - 10 ZONE - 630 TOW BEHIND

50

ITEM QTy. PART NO DESCRIPTION

1 1 500910-3 ASSY, Y-SECTION - DUAL SHOOT - NOVA - BLK

2 4 250001 BOLT, HEX1/2 X1 1/2 IN GR5 PL

3 4 250450 NUT, HEX 1/2 UNC GR5 PL

4 4 250555 WASHER, FLAT -1/2 IN - GR8 - PL

5 4 250100 BOLT, CARRIAGE - 3/8 X11/2IN. UND GR5 PL

6 4 250557 WASHER, FLAT - 3/8 IN GR8 PL

7 4 250453 NUT, HEX - 3/8 UNC PL

8 10 500120 ASSY, PLUG - Y SECTION - NOVA

9 1 503566-1 PLATE, FRMD 1/4 IN - Y SEC HANGER - LH - 630 TOW BEHIND BLK
10 1 503563-1 PLATE, FRMD 1/4 IN - Y SEC HANGER - RH - 630 TOW BEHIND

503561 (Substitute Items Below) -

BDL, Y-SECTION - 110BU TANK - SINGLE SHOOT - 10 ZONE - 630

ITEM QrTY.

PART NO

DESCRIPTION

1 1

500915-2

ASSY, Y-SECTION - SINGLE SHOOT - NOVA - BLK

503567 (Substitute Items Below) -

BDL, Y-SECTION - 110BU TANK - DUAL SHOOT - 8 ZONE - 630

ITEM QrTY.

PART NO

DESCRIPTION

1 1

500882-2

ASSY, Y-SECTION - DUAL SHOOT - 8 ZONE - NOVA - BLK

503568 (Substitute

Items Below) -

BDL, Y-SECTION - 110BU TANK - SINGLE SHOOT - 8 ZONE - 630

ITEM QrTY.

PART NO

DESCRIPTION

1 1

500880-1

ASSY, Y-SECTION - SINGLE SHOOT - 8 ZONE - NOVA - BLK

January 2018 ﬁ




»

January 2018

~
n



Parts Description:
T/B Nova Y-Section Bundle

Main Tank

Part Number: 503425 — Dual Shoot 10 Zone
503515 - Single Shoot 10 Zone
503350 - Single Shoot 8 Zone
503525 - Single Shoot 8 Zone

503425 - BDL, Y-SECTION - DUAL SHOOT - T/B NOVA

ITEM QTYy. PART NO. DESCRIPTION

1 1 500910-3 ASSY, Y-SECTION - DUAL SHOOT - NOVA - BLK

2 1 503356-1 PLATE, FRMD 1/4 IN - Y SECTION HANGER - RH T/B NOVA - BLK
3 1 503357-1 PLATE, FRMD 1/4 IN - Y SECTION HANGER - LH - T/B NOVA - BLK
4 4 250001 BOLT, HEX1/2 X1 1/2 IN. GR5 PL

5 4 250450 NUT, HEX 1/2 UNC GR5 PL

6 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

7 4 250100 BOLT, CARRIAGE - 3/8 X1 1/2IN UND GR5 PL

8 4 250557 WASHER, FLAT - 3/8 IN GR8 PL

9 4 250453 NUT, HEX - 3/8 UNC PL

10 10 255012 PLUG, AIR - 2IN PIPE - GRIPPER

503515 (Substitute Items Below)

- BDL, Y-SECTION - SINGLE SHOOT - T/B NOVA

ITEM

QTY.

PART NO.

DESCRIPTION

1

1

500915-2

ASSY, Y-SECTION - SINGLE SHOOT - NOVA - BLK

503350 (Substitute Items Below) - BDL, Y-SECTION - DUAL SHOOT - 8 ZONE - T/B NOVA

110 B U Ta n k ITEM |QTY. PART NO. DESCRIPTION
1 1 5008822 | ASSY, Y-SECTION - DUAL SHOOT - 8 ZONE - NOVA - BLK
Part Number: 503370 — Dual Shoot 10 Zone 503525 (Substitute Items Below) - BDL, Y-SECTION - SINGLE SHOOT - 8 ZONE - T/B NOVA
; ITEM _[QTY.  |PARTNO. |DESCRIPTION
503520 - Slngle Shoot 10 Zone 1 1 5008801 | ASSY, Y-SECTION - SINGLE SHOOT - 8 ZONE - NOVA - BLK
503430 - Dual Shoot 8 Zone 503370 - BDL, Y-SECTION - 110BU TANK - DUAL SHOOT - T/B NOVA
. TEM _|QTY.  |PARTNO. |DESCRIPTION
503530 - S|ng[e Shoot 8 Zone 1 1 500910-3 | ASSY, Y-SECTION - DUAL SHOOT - NOVA - BLK
2 1 5033812 | PLATE, FRMD 1/4 IN - Y SEC HANGER - L - 110BU TANK - /8 NOVA
3 1 5033822 | PLATE, FRMD 1/4 IN - Y SEC HANGER - RH - 110BU TANK - T/8 NOVA
4 7 250001 BOLT, HEX 1/2 X 11/2 IN GR5 PL
5 7 250450 NUT, HEX 1/2 UNC GRS PL
6 7 250555 WASHER, FLAT - 1/2 IN - GR8 PL
7 7 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL
8 7 250453 NUT, HEX - 3/8 UNC PL
9 7 250557 WASHER, FLAT - 3/8 IN GR8 PL
10 10 255012 PLUG, AIR - 2IN PIPE - GRIPPER

52

503520 (Substitute

Items Below)

- BDL, Y-SECTION - 110BU TANK - SINGLE SHOOT - T/B NOVA

ITEM QTYy. PART NO. DESCRIPTION

1 1 500915-2 ASSY, Y-SECTION - SINGLE SHOOT - NOVA - BLK

503430 (Substitute Items Below) - BDL, Y-SECTION - 110BU TANK - DUAL SHOOT - 8 ZONE - T/B
ITEM QTYy. PART NO. DESCRIPTION

1 1 500882-2 ASSY, Y-SECTION - DUAL SHOOT - 8 ZONE - NOVA - BLK

503530 (Substitute

Items Below)

- BDL, Y-SECTION - 110BU TANK - SINGLE SHOOT - 8 ZONE - T/B

ITEM

QTYy.

PART NO.

DESCRIPTION

1

1

500880-1

ASSY, Y-SECTION - SINGLE SHOOT - 8 ZONE - NOVA - BLK

January 2018 ﬁ



»

January 2018

N
n



Parts Description:

Long Conveyor - 780/820 Nova
Part Number: 503900

ITEM NO. [QTY. PART NO. [DESCRIPTION

44 3 250234 BOLT, U-SQ - 1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
45 2 250047  |BOLT, HEX 5/8 X 2 UNC GR5 PL

46 2 250550  [WASHER, FLAT 5/8 IN GR8 PL

47 2 250455  [NUT, HEX 5/8 UNC GR5 PL

48 4 250093  [BOLT, HEX 3/8 X 1 3/4 IN GR5 PL

49 2 250628  [BUSH, SLEEVE - PLASTIC - 3ID X 3 3/160D X 2 IN

50 1 250621 PIN, COILED SPRING - 1/4 X 31/2 IN - PL

51 1 503960 JASSY, LOCK CLAMP - CONVEYOR LATCH

52 2 258551 CYL, HYD 2 X 4 IN - FILL AUGER

53 2 250689  |BUSH, 1IN O.D. 3/4 IN |.D. - IGUS - JSI-1216-16

54 1 503970-1 JASSY, MAIN LATCH CLAMP - CONVEYOR - BLK

55 1 503980-1 JASSY, MAIN LATCH HOOK - LONG CONVEYOR - YEL

56 1 259853  [BUMPER, 3/4 IN UHMW - BOTTOM - CONVEYOR

57 1 259854  |BUMPER, 3/4 IN UHMW - SIDE - CONVEYOR

58 1 501224 PLATE, FRMD 1/4 IN - BUMPER GUIDE - CONVEYOR - BLK
59 1 250101 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

60 1 503985 JASSY, CONVEYOR SPEED SENSOR GEAR

61 1 503978-1 JASSY, RPM SENSOR MOUNT - SMART FILL - BLK

62 1 503955  JASSY, FALCON CONTROL MNT - SMART FILL - BLK

63 1 258509  [VALVE, CONVEYOR BELT ON/OFF CONTROL - DELTA SJ-S2B-00-HC-12-S
64 1 501238 PLATE, BOLT 1/4 IN - ROAD TRANSPORT MNT - BLK

65 1 501239 PLATE, FRMD 1/4 IN - ROAD TRANSPORT LOCK - BLK

66 4 250558  [WASHER, FLAT - 5/16 IN - GR8 PL

67 2 250460 |NUT, HEX - 5/16 UNC PL

68 2 250004  [BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

69 1 503999  |SHEET, FRMD 14GA - RPM SENSOR MNT BRKT - SMART FILL - BLK
70 3 250122 BOLT, HEX 1/4 X 3/4 IN.GR5 PL

71 3 250559  |WASHER, FLAT - 1/4 IN - PL

72 3 250458  INUT, HEX - 1/4 UNC PL

/3 2 503997  |SHEET, SPACER 10GA - RPM SENSOR - SMART FILL - SS
74 2 503998 |SHEET, SPACER 14GA - RPM SENSOR - SMART FILL - SS

ITEM NO. |QTY. PART NO. DESCRIPTION

1 1 503910-2 ASSY, MAIN MOUNT - LONG CONVEYOR

2 1 503920 ASSY, MAIN ARM MOUNT

3 1 503930 ASSY, SECD ARM - LONG CONVEYOR MNT

4 1 503935 ASSY, PIVOT MOUNT - SMT FILL CON

5 1 503940 ASSY, MOUNT POST - CONVEYOR LATCH - BLK

6 1 501361-1 PLATE, 3/8 IN - BTM BUMPER MNT - CONVEYOR - BLK
7 1 503950-2 ASSY, CONTROL VALVE MOUNT

8 1 501215-2 ASSY, CONVEYOR TILT PIN

9 4 501185 ASSY, CONVEYOR MOUNT PIVOT PIN

10 1 501114-6 PLATE, FRMD 1/4 IN - BTM BUMPER HOLDER - CONVEYOR - BLK
11 1 258506 MANIFOLD, HYD - 3 VALVE - CONVEYOR ARM CONTROL
12 1 501178 PAD, WEAR 1/4 IN - UHMW - CONVEYOR PIVOT

13 2 258510 CYL, HYD 3 X 24 IN

14 1 258550 CYL, HYD 2 1/2 X 8 IN

15 5 501225-1 PLATE, FRMD 12 GA - 3/4 IN HYD HOSE CLAMP

16 7 258394 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH
17 5 258396 HOSE CLAMP - COVER PLATE - GD4DW3

18 13 258398 HOSE CLAMP - 2 HALVES - 1/4" HOSE

19 11 258399 HOSE CLAMP - COVER PLATE - 2D

20 2 250084 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL

21 7 250099 BOLT, HEX 5/16 X 1 3/4 UNC GR5 PL

22 12 250658 SCREW, SELF THREAD - 1/4 X 1 IN

23 5 250073 BOLT, HEX 5/16 X 2 UNC GR5 PL

24 4 250128 BOLT, HEX 5/16 X 3 IN UNC GR5 PL

25 1 260703 SENSOR, FAN RPM - RAVEN

26 4 250601 BUSH, 11/20D X 1 1/4ID X 7/8 IN - CONNEX

27 2 400234-1 WASHER, TRIP 1/4 IN - UHMW

28 4 250050 BOLT, HEX 1/2 X 3 1/2 IN UNC GR5 PL

29 4 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

30 16 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

31 15 250450 NUT, HEX 1/2 UNC GR5 PL

32 3 250232 BOLT, U-SQ - 3/4 UNC X 12 1D X 10 IN - 2 IN THD - GR8 PL
33 18 250552 WASHER, FLAT 3/4IN GR8 PL

34 18 250451 NUT, HEX 3/4 UNC GR5 PL

35 4 250036 BOLT, HEX 3/8 X 1IN GR5 PL

36 19 250557 WASHER, FLAT - 3/8 IN GR8 PL

37 10 250453 NUT, HEX - 3/8 UNC PL

38 7 250001 BOLT, HEX 1/2 X 11/2 IN GR5 PL

39 1 250048 BOLT, HEX 1/2 X 2 IN GR5 PL

40 2 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

41 1 250013 BOLT, HEX 1/2 X 11/4 IN GR5 PL

42 1 250039 BOLT, HEX 3/8 X 2 IN GR5 PL

43 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

54

January 2018




DETAIL B
SCALE 1:10

DETAIL A
SCALE 1:12

LOCK PLATES ARE ONLY FOR ROAD TRANSPORTATION
BY TRUCK/SEMI. PLATES CAN BE PERMANENTLY REMOVED
ONCE THE NOVA IS CONNECTED TO A DRILL AND TRACTOR.

NOTE:

»

January 2018

55



Parts Description:
Long Conveyor - 780/820 Nova

Main Mount
Part Number: 503900

ITEM QTY. PART NO. DESCRIPTION ITEM QTY. PART NO. DESCRIPTION
1 1 503920 ASSY, MAIN ARM MOUNT, 41 4 250093 BOLT, HEX 3/8 X 1 3/4 IN GRS PL

B 1 503930 ASSY. SECD ARM - LONG CONVEYOR MNT 42 2 250628 BUSH, SLEEVE - PLASTIC - 3ID X 3 3/160D X 2 IN

3 1 503935 ASSY, PIVOT MOUNT - SMT FILL CON 43 f 250621 PIN, COILED SPRING - 1/4 X 31/2 IN - PL

4 1 503940 ASSY. MOUNT POST - CONVEYOR LATCH - BLK 44 2 250232 BOLT, U-5Q - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
5 1 501215-2 ASSY, CONVEYOR TILT PIN 45 f 503960 [ASSY, LOCK CLAMP - CONVEYOR LATCH

6 4 501185 ASSY. CONVEYOR MOUNT PIVOT PIN 46 2 258551 CYL HYD 2 X4 IN - FILL AUGER

7 1 258506 MANIFOLD, HYD - 3 VALVE - CONVEYOR ARM CONTROL 47 B 250689 BUSH, 1IN O.D. 3/4 IN [D. - IGUS - JSI-1216-16

3 1 501178 PAD, WEAR 1/4 IN - UHMW - CONVEYOR PIVOT 48 1 503970-1 ASSY, MAIN LATCH CLAMP - CONVEYOR - BLK

o B 258510 CYL HYD 3X 24 IN 49 f 503980-1 ASSY, MAIN LATCH HOOK - LONG CONVEYOR - YEL

10 1 258550 CYL HYD 2 1/2 X 8 IN 50 1 259853 BUMPER, 3/4 IN UHMW - BOTTOM - CONVEYOR

11 7 258394 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH 51 f 259854 BUMPER, 3/4 IN UHMW - SIDE - CONVEYOR

12 B 258396 HOSE CLAMP - COVER PLATE - GD4DW3 52 1 501224 PLATE, FRMD 1/4 IN - BUMPER GUIDE - CONVEYOR - BLK
13 13 258398 HOSE CLAMP - 2 HALVES - 1/4” HOSE 53 1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

14 11 258399 HOSE CLAMP - COVER PLATE - 2D 54 1 503985 ASSY. CONVEYOR SPEED SENSOR GEAR

15 B 250084 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL 55 f 5039781 [ASSY, RPM SENSOR MOUNT - SMART FILL - BLK

16 7 250099 BOLT, HEX 5/16 X 1 3/4 UNC GR5 PL 56 1 503955 ASSY, FALCON CONTROL MNT - SMART FILL - BLK

17 5 250073 BOLT, HEX 5/16 X 2 UNC GR5 PL 57 1 258509 VALVE, CONVEYOR BELT ON/OFF CONTROL - DELTA $J-52B-00-HC-12-S
18 3 250128 BOLT, HEX 5/16 X 3 IN.UNC GR5 PL 58 1 501238 PLATE, BOLT 1/4 IN - ROAD TRANSPORT MNT - BLK

19 1 260703 SENSOR, FAN RPM - RAVEN 59 f 501239 PLATE, FRMD 1/4 IN - ROAD TRANSPORT LOCK - BLK

20 4 250601 BUSH, 1 1/20D X 11/41D X 7/8 IN - CONNEX 60 2 250558 WASHER, FLAT - 5/16 IN - GR8 PL

01 B 400234-1 WASHER, TRIP 1/4 IN - UHMW 61 f 250460 NUT, HEX - 5/16 UNC PL

22 4 250050 BOLT, HEX 1/2 X 3 1/2 IN. UNC GR5 PL 62 2 250004 BOLT, HEX 3/4 X 2 3/4 UNC GRS PL

23 4 250504 NUT, LOCK - 1/2 UNC - STOVER - PL 63 f 503999 SHEET, FRMD 14GA - RPM SENSOR MNT BRKT - SMART FILL - BLK
24 13 250555 WASHER, FLAT - 1/2 IN - GR8 - PL 64 3 250122 BOLT, HEX 1/4 X 3/4 IN.GR5 PL

25 12 250450 NUT, HEX 1/2 UNC GR5 PL 65 3 250559 WASHER, FLAT - 1/4 IN - PL

26 18 250552 WASHER, FLAT 3/4IN GR8 PL 66 3 250458 NUT, HEX - 1/4 UNC PL

7 18 250451 NUT, HEX 3/4 UNC GR5 PL 67 B 250658 SCREW, SELF THREAD - 1/4 X 1IN

28 3 250036 BOLT, HEX 3/8 X 1IN GR5 PL 68 2 503997 SHEET, SPACER 10GA - RPM SENSOR - SMART FILL - S5

29 17 250557 WASHER, FLAT - 3/8 IN GR8 PL 69 B 503998 SHEET, SPACER 14GA - RPM SENSOR - SMART FILL - S5

30 B 250453 NUT, HEX - 3/8 UNC PL

31 3 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

32 1 250048 BOLT, HEX 1/2 X 2 IN GR5 PL

33 B 250019 BOLT, HEX 3/8 X 1. 1/4 IN GR5 PL

34 1 250013 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

35 1 250039 BOLT, HEX 3/8 X 2 IN GR5 PL

36 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL

37 3 250234 BOLT, U-SQ - 1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL

38 B 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

39 B 250550 WASHER, FLAT 5/8 IN.GR8 PL

40 B 250455 NUT, HEX 5/8 UNC GR5 PL

56 January 2018




B o0 goDe
& *® OO ®

»

January 2018

SHF

N
n



Parts Description:
Long Conveyor

780 / 820 Nova Latch
Part Number: 503900

ITEM [QTY. PART NO. |DESCRIPTION

1 1 503940 ASSY, MOUNT POST - CONVEYOR LATCH - BLK

2 2 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
3 5 250552 WASHER, FLAT 3/4IN GR8 PL

4 5 250451 NUT, HEX 3/4 UNC GR5 PL

5 1 503960 ASSY, LOCK CLAMP - CONVEYOR LATCH

6 1 258551 CYL, HYD 2 X 4 IN - FILL AUGER

7 1 250689 BUSH, 1IN O.D. 3/4 IN I.D. - IGUS - JSI-1216-16

3 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

58

January 2018




59

January 2018 ﬁ



Parts Description:
Short Conveyor

520/560/630 Nova
Part Number: 502900

ITEM QTY. PART NO. DESCRIPTION ITEM QTY. PART NO. DESCRIPTION
1 1 259810 CONVEYOR, CONVEYALL - TCP1625 - BLK 40 4 250093 BOLT, HEX 3/8 X 1 3/4 IN GR5 PL

2 1 501710-1 ASSY, MAIN MOUNT - SHORT CONVEYOR - SMART FILL - BLK 41 2 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

3 1 502925 ASSY, MAIN ARM - SHORT CONVEYOR MNT - NOVA - BLK 42 2 250550 WASHER, FLAT 5/8 IN GR8 PL

4 1 502930 ASSY, SECOND ARM - SHORT CONVEYOR MNT - NOVA - BLK 43 2 250455 NUT, HEX 5/8 UNC GR5 PL

5 1 502935 ASSY, PIVOT MOUNT - SHORT CONVEYOR - BLK 44 18 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

6 1 502940 ASSY, MOUNT POST - SHORT CONVEYOR LATCH - SMART FILL - BLK 45 17 250450 NUT, HEX 1/2 UNC GR5 PL

7 1 501361-1 PLATE, 3/8 IN - BTM BUMPER MNT - CONVEYOR - BLK 46 11 250001 BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

8 1 501215-2 ASSY, CONVEYOR TILT PIN 47 1 250048 BOLT, HEX 1/2 X 2 IN GR5 PL

o 4 501185 [ASSY, CONVEYOR MOUNT PIVOT PIN 48 1 250013 BOLT, HEX 1/2 X 1 1/4 IN GR5 PL

10 1 501114-6 PLATE, FRMD 1/4 IN - BTM BUMPER HOLDER - CONVEYOR - BLK 49 2 250019 BOLT, HEX 3/8 X 11/4 IN GR5 PL

11 1 503996 SHEET, FRMD 10 GA - CONTROL HOLDER - SMART FILL - BLK 50 4 250038 BOLT, HEX 5/16 X 1 1/4 IN GR5 PL

12 1 258506 MANIFOLD, HYD - 3 VALVE - CONVEYOR ARM CONTROL 51 4 250460 NUT, HEX - 5/16 UNC PL

13 1 259854 BUMPER, 3/4 IN UHMW - SIDE - CONVEYOR 52 4 250558 WASHER, FLAT - 5/16 IN - GR8 PL

14 1 259853 BUMPER, 3/4 IN UHMW - BOTTOM - CONVEYOR 53 1 250621 PIN, COILED SPRING -1/4 X 31/2 IN - PL

15 1 501178 PAD, WEAR 1/4 IN - UHMW - CONVEYOR PIVOT 54 2 250628 BUSH, SLEEVE - PLASTIC - 3ID X 3 3/160D X 2 IN

16 2 258510 CYL, HYD 3 X 24 IN 55 1 501239 PLATE, FRMD 1/4 IN - ROAD TRANSPORT LOCK - BLK

17 1 258550 CYL HYD 21/2X 8 IN 56 1 501238 PLATE, BOLT 1/4 IN - ROAD TRANSPORT MNT - BLK

18 5 258394 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH 57 1 501224 PLATE, FRMD 1/4 IN - BUMPER GUIDE - CONVEYOR - BLK
19 3 258396 HOSE CLAMP - COVER PLATE - GD4DW3 58 2 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

20 11 258398 HOSE CLAMP - 2 HALVES - 1/4" HOSE 59 1 502950 ASSY, MAIN LATCH CLAMP - CONVEYOR - SMART FILL - BLK
D1 B 258399 HOSE CLAMP - COVER PLATE - 2D 60 1 502960 ASSY, MAIN LATCH HOOK - SHORT CONVEYOR - SMART FILL - YEL
22 3 250073 BOLT, HEX 5/16 X 2 UNC GR5 PL 61 2 258551 CYL, HYD 2 X 4 IN - FILL AUGER

23 5 250099 BOLT, HEX 5/16 X 1 3/4 UNC GR5 PL 62 1 503960 ASSY, LOCK CLAMP - CONVEYOR LATCH

04 2 250084 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL 63 1 250215 BOLT, U-SQ - 3/8 UNC X 8 ID X 7 1/2 IN - 2 IN THD - GR8 PL
25 2 250128 BOLT, HEX 5/16 X 3 IN UNC GR5 PL 64 1 503955 [ASSY, FALCON CONTROL MNT - SMART FILL - BLK

26 5 501225-1 PLATE, FRMD 12 GA - 3/4 IN HYD HOSE CLAMP 65 2 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL

27 12 250658 SCREW, SELF THREAD - 1/4 X 1IN 66 2 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

28 4 250601 BUSH, 11/20D X 1 1/4I1D X 7/8 IN - CONNEX 67 1 250234 BOLT, U-SQ -1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
29 2 400234-1 WASHER, TRIP 1/4 IN - UHMW 68 1 502962 PLATE, 3/8 IN VALVE MOUNT - BLK

30 1 250503 NUT, LOCK - 3/8 UNC - STOVER - PL 69 1 250208 BOLT, U-SQ - 1/2 UNC X4 ID X 5 IN - 2 IN THD - GRS PL

31 4 250050 BOLT, HEX 1/2 X 3 1/2 IN UNC GR5 PL 70 2 503997 SHEET, SPACER 10GA - RPM SENSOR - SMART FILL - SS

32 4 250504 NUT, LOCK - 1/2 UNC - STOVER - PL 71 2 503998 SHEET, SPACER 14GA - RPM SENSOR - SMART FILL - SS

33 4 250036 BOLT, HEX 3/8 X L IN GR5 PL 72 1 503985 [ASSY, CONVEYOR SPEED SENSOR GEAR

34 12 250453 NUT, HEX - 3/8 UNC PL 73 1 503978-1 ASSY, RPM SENSOR MOUNT - SMART FILL - BLK

35 D1 250557 WASHER, FLAT - 3/8 IN GR8 PL 74 1 503999 SHEET, FRMD 14GA - RPM SENSOR MNT BRKT - SMART FILL - BLK
36 250039 BOLT, HEX 3/8 X 2 IN GR5 PL 75 3 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL

37 7 250232 BOLT, U-SQ - 3/4 UNC X 12 1D X 10 IN - 2 IN THD - GR8 PL 76 3 250559 WASHER, FLAT - 1/4 IN - PL

38 18 250451 NUT, HEX 3/4 UNC GR5 PL 77 3 250458 NUT, HEX - 1/4 UNC PL

39 18 250552 WASHER, FLAT 3/4IN GR8 PL 78 1 260703 SENSOR, FAN RPM - RAVEN

60 January 2018




DETAIL C
SCALE 1:12

DETAIL B
SCALE 1:12

NOTE:

LOCK PLATES ARE ONLY FOR ROAD TRANSPORTATION

BY TRUCK/SEMI. PLATES CAN BE PERMANENTLY REMOVED
ONCE THE NOVA IS CONNECTED TO A DRILL AND TRACTOR.

DETAIL A
SCALE 1:12

January 2018 ﬁ



Parts Description:
Short Conveyor
520/560/630 Nova

Main Mount
Part Number: 502900

62

ITEM QTY. PART NO. DESCRIPTION

1 1 501710-1 ASSY, MAIN MOUNT - SHORT CONVEYOR - SMART FILL - BLK
2 1 501361-1 PLATE, 3/8 IN - BTM BUMPER MNT - CONVEYOR - BLK

3 2 501185 ASSY, CONVEYOR MOUNT PIVOT PIN

4 1 501114-6 PLATE, FRMD 1/4 IN - BTM BUMPER HOLDER - CONVEYOR - BLK
5 1 503996 SHEET, FRMD 10 GA - CONTROL HOLDER - SMART FILL - BLK
6 1 258506 MANIFOLD, HYD - 3 VALVE - CONVEYOR ARM CONTROL

7 1 259854 BUMPER, 3/4 IN UHMW - SIDE - CONVEYOR

8 1 259853 BUMPER, 3/4 IN UHMW - BOTTOM - CONVEYOR

9 1 258394 HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5 / 28,5 PAH

10 3 258398 HOSE CLAMP - 2 HALVES - 1/4" HOSE

11 3 258399 HOSE CLAMP - COVER PLATE - 2D

12 1 250128 BOLT, HEX 5/16 X 3 IN UNC GR5 PL

13 1 250099 BOLT, HEX 5/16 X 1 3/4 UNC GR5 P

14 1 250084 BOLT, HEX 5/16 X 2 1/2 UNC GR5 PL

15 2 250601 BUSH, 11/20D X 11/4ID X 7/8 IN - CONNEX

16 1 400234-1 WASHER, TRIP 1/4 IN - UHMW

17 2 250036 BOLT, HEX 3/8 X 1IN GR5 Pl

18 10 250453 NUT, HEX - 3/8 UNC PL

19 16 250557 WASHER, FLAT - 3/8 IN GR8 PL

20 2 250050 BOLT, HEX 1/2 X 3 1/2 IN UNC GR5 PL

21 2 250504 NUT, LOCK - 1/2 UNC - STOVER - Pl

22 5 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL
23 13 250451 NUT, HEX 3/4 UNC GR5 PL

24 13 250552 WASHER, FLAT 3/4IN GR8 PL

25 4 250093 BOLT, HEX 3/8 X 1 3/4 IN GR5 Pl

26 2 250047 BOLT, HEX 5/8 X 2 UNC GR5 PL

27 2 250550 WASHER, FLAT 5/8 IN GR8 PL

28 2 250455 NUT, HEX 5/8 UNC GR5 PL

29 < 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

30 5 250450 NUT, HEX 1/2 UNC GR5 PL

31 3 250001 BOLT, HEX 1/2 X 11/2 IN GR5 PL

32 1 250048 BOLT, HEX 1/2 X 2 IN GR5 PL

33 1 250013 BOLT, HEX 1/2 X1 1/4 IN GR5 PL

34 2 250019 BOLT, HEX 3/8 X1 1/4 IN GR5 PL

35 4 250038 BOLT, HEX 5/16 X 1 1/4 IN GR5 PL

36 4 250460 NUT, HEX - 5/16 UNC PL

37 4 250558 WASHER, FLAT - 5/16 IN - GR8 PL

38 1 501224 PLATE, FRMD 1/4 IN - BUMPER GUIDE - CONVEYOR - BLK
39 2 250101 BOLT, CARRIAGE - 3/8 X 11/4 IN UNC GR5 PL

40 1 502950 ASSY, MAIN LATCH CLAMP - CONVEYOR - SMART FILL - BLK
41 1 502960 ASSY, MAIN LATCH HOOK - SHORT CONVEYOR - SMART FILL - YEL
42 1 258551 CYL, HYD 2 X4 IN - FILL AUGER

43 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

January 2018




»

January 2018

63



Parts Description:
Short Conveyor

520/560/630 Nova Latch
Part Number: 502900

ITEM QTY. PART NO. DESCRIPTION

1 1 502940 ASSY, MOUNT POST - SHORT CONVEYOR LATCH - SMART FILL - BLK
2 2 250232 BOLT, U-SQ - 3/4 UNC X 12 ID X 10 IN - 2 IN THD - GR8 PL

3 5 250451 NUT, HEX 3/4 UNC GR5 PL

4 5 250552 WASHER, FLAT 3/4IN GR8 PL

5 1 503960 ASSY, LOCK CLAMP - CONVEYOR LATCH

6 1 258551 CYL, HYD 2 X 4 IN - FILL AUGER

7 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL

64

January 2018




65

January 2018 ﬁ



Parts Description:

Liquid Nova Pump/Valves

Part Number: 501860

66

ITEM QTY. PART NO. DESCRIPTION

1 1 501865 ASSY, FILL PUMP/VALVE MOUNT-LIQUID NOVA TANK-BLK
2 1 501821 SHEET, FRMD 14 GA - FILL PUMP SHIELD - NOVA
3 1 256226 PUMP, CENTRIFUGAL - HYPRO - 9303S5-HM4C

4 2 260042 BANJO, 3" FLANGED TEE

5 1 260043 BANJO, 3" FLANGE X 3" MALE ADAPTER - BALL VALVE
6 4 260030 BANJO, 2" X 2" FP FLANGE BALL VALVE

7 1 260033 BANJO, 2" FP FLANGED "Y" STRAINER-50 MESH

8 2 260026 BANJO, 2"FULL PT.FLANGE X 2"HB90 ELBOW

9 3 260044 BANJO, 3" X 2" FP REDUCER FLANGE

10 2 260046 BANJO, 3" FP FLANGE X 3" MPT

11 1 260200 BANJO, 3IN FILL PUMP - 6 HP HONDA

12 2 260028 BANJO, 2" FP FLANG X 2" HB

13 1 260038 BANJO, 2" FP FLANGE 90D ELBOW

14 1 260031 BANJO, 2" FP FLANGE TEE

15 1 260762 VALVE, PWM - 10 GPM - RAVEN

16 1 260034 BANJO, 2" STD PT FLANGE X 1 1/2" MALE THREAD
17 1 260023 BANJO, 2" STD PT FLANGE X 1 1/4" MALE THREAD
18 1 260000 BANJO, 2" STD PT FLANGE X 1-1/2" HB90 ELBOW
19 1 260050 BANJO, 2" STD FLANGE COUPLING - M200CPG
20 1 260035 BANJO, 2"STD.PT.FLANGE X 2"HB90 ELBOW

21 1 501862 PLATE, CLAMP - 1/4 IN - LIQUID PLUMBING - BLK
22 1 260045 BANJO, 3" CAP

23 2 250071 BOLT, HEX 3/8 X1 1/2 IN GR5 PL

24 8 250557 WASHER, FLAT - 3/8 IN GR8 PL

25 8 250453 NUT, HEX - 3/8 UNC PL

26 2 250571 BOLT, HEX 1/4 X 2 1/2 IN GR5 PL

27 5 250559 WASHER, FLAT - 1/4 IN - PL

28 5 250458 NUT, HEX - 1/4 UNC PL

29 3 250573 BOLT, HEX -1/4 X4 1/2 UNC - GR5 - PL

30 2 250234 BOLT, U-SQ -1/2 UNC X 12 ID X 10 IN - 2IN THD - GR8 PL
31 4 250555 WASHER, FLAT -1/2 IN - GR8 - PL

32 4 250450 NUT, HEX 1/2 UNC GR5 PL

33 4 250040 BOLT, HEX 3/8 X 2IN GR5 PL

34 2 250036 BOLT, HEX 3/8 X 1 IN GR5 PL

January 2018




»

January 2018

\ R dwv/.‘vué
DN\ SN
V< \~ b))

\@ =
A (I\.ﬁ.l.#
NN W ® ,IMN\&

(4P

1
2 >

=SS
® .U.QMVWIV%

Y v

)\

N
e S
N\ 7
50

\ N Y /‘,./.-
4 V= Rl

o

67



»

January 2018

[eo}
O



Parts Description:
Electrical Schematic Tank

Plumbing for Liquid Fertilizer

Part Number: 501850-1

METERING PUMP

IW

NOTE: UNMARKED ITEMS ARE IN

ITEM [QTY. | PART NO. | DESCRIPTION
1 24 256506 HOSE -11/2 IN - SPIRAL - LIQUID FERTILIZER
2 48 256507 HOSE - 2 IN - LIQUID FERTILIZER
3 3 260026 BANJO, 2"FULL PT.FLANGE X 2"HB90 ELBOW
4 3 260021 BANJO, 2"FP FLANGE BOLTED BOT. TANK FITTING
5 1 260030 BANJO, 2" X 2" FP FLANGE BALL VALVE
6 1 260025 BANJO, 11/2" MALE ADAPTOR X 11/2" HB

2 256599 CLAMP, TEE BOLT - S/S-11/2 IN HOSE - TC181

6 256601 CLAMP, TEE BOLT - S/S -2 IN HOSE - TC218

6 260012 BANJO, 220 SERIES WORM SCREW CLAMP

6 260013 BANJO, 220 SERIES EPDM GASKET

OTHER BAGS
69

— i

[HHFHI® -

—

}_[:] FILL PUMP

January 2018



Parts Description:

401228-5 - CTN, HYD - METER DRIVE - NOVA - 2 TANKS

ITEM [QTY. |PART NO. | DESCRIPTION
. . 1 P) 258367-2 | HOSE, 1/2-2WB X 240LOA - 08JIC F-SW X 08JIC F-SW
Hyd raullc Schematlc 2 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW
3 2 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
. 4 P) 258430 | HOSE, 3/8-2WB X 151 LOA - 06 JIC F-SW X 08 JIC F-SW
Meter Drlve - NOVa - 2 Tanks 5 1 258443 | HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW
6 4 258002 | EL, 90D - 06 JIC M X 06 ORB M
7 P) 258051 CONNECTOR, 06 ORB M X 06 JIC M
Part Number 401228-6 8 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW
9 2 258053 | CONNECTOR, 08 ORB M X 06 JIC M
10 P) 258028 | TEE, 08 JIC M X M X M
11 2 258057 | CONNECTOR, 1/2 NPT M X 08 JIC M
12 1 258070 | COUPLER, MALE - PIONEER - 1/2 NPT F
13 1 258071 COUPLER, MALE - NON-VALVED - 1/2 NPT F
14 2 258041 PLUG, 06 ORB M
15 2 258038 | CONNECTOR, 06 JIC F-SW X 1/4 NPT F
16 2 258025 | TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN
17 1 258385 | CONNECTOR, 06 ORB M X 08 JIC M
18 1 257993 CONNECTOR, 06 ORB M X 08 JIC F-SW
A 2 258094 | GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
B 2 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN
C 2 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN
D 1 258611 FILTER, INLINE - ARROW 9152V-25 - VITON SEAL - 06 ORB

70

January 2018




71

©

N

o
D |

Cé/%

NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

2X WHITE (METER DRIVE RETURN)

1X WHITE (METER DRIVE SUPPLY)

TH T

//@//}@
\@

THESE HOSES TO BE USED
ON REAR TANK OF CART. USE
KIT 401226 FOR MIDDLE TANKS.

January 2018 ﬁ



Parts Description:
Hydraulic Schematic
Meter Drive

Tow Behind Nova -3 Tanks
Part Number: 401249-4

72

401249-4 - CTN, HYD - METER DRIVE - TOW BEHIND NOVA - 3 TANKS

ITEM QTy. PART NO. DESCRIPTION

1 2 258051 CONNECTOR, 06 ORBM X 06 JICM

2 4 258028 TEE, 08JICMXMXM

3 1 258076 COUPLER, MALE - PIONEER - 08 ORB F

4 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

5 2 258053 CONNECTOR, 0B ORBM X 06 JICM

6 3 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

7 3 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

8 6 258002 EL, 90D - 06 JIC M X 06 ORB M

9 2 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW
10 3 258041 PLUG, 06 ORB M

11 1 258420-2 HOSE, 3/8-2WB X 99 LOA - 08 JIC F-SW X 08 JIC F-SW
12 3 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
13 2 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW
14 1 258050 CONNECTOR, 08 ORB M X 08 JIC M

15 2 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW
16 2 258367-2 HOSE, 1/2-2WB X 240LOA - 08JIC F-SW X 08JIC F-SW
17 1 258057 CONNECTOR, 1/2 NPT M X 08 JIC M

18 1 258071 COUPLER, MALE - NON-VALVED - 1/2 NPT F

19 2 258385 CONNECTOR, 06 ORBM X 08 JICM

20 1 258000 EL, 90D - 08 JIC M X 08 JIC F-SW

21 1 258050 CONNECTOR, 08 ORBM X 08 JICM

22 1 258249 HOSE, 1/2-2WB X 12LOA - 06JIC F-SW X 06JIC F-SW
23 1 257993 CONNECTOR, 06 ORB M X 08 JIC F-SW

A 3 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT

B 3 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN

C 3 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN
D 1 258611 FILTER, INLINE - ARROW 9152V-25 - VITON SEAL - 06 ORB

January 2018




73

REAR TANK

e

MIDDLE TANK

F

(B)
&

RONT TANK

T S Lo
i J i %% V@” ?
: s p__ 9
PO S —J { /.
g 4 & Sl



Parts Description:
Hydraulic Schematic
Meter Drive

Nova - 260 L - 1 Tank
Part Number: 401260-2

401260-2 - CTN, HYD - METER DRIVE - NOVA - 260L - 1 TANK

74

ITEM QTY. PART NO. | DESCRIPTION

1 2 258347 HOSE, 1/2-2WB X 252LOA - 08JIC F-SW X 08JIC F-SW
2 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW
3 1 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
5 1 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW
6 2 258002 | EL, 90D - 06 JIC M X 06 ORB M

7 1 258051 CONNECTOR, 06 ORB M X 06 JIC M

8 1 258005 | EL, 90D - 06 JIC M X 06 JIC F-SW

9 1 258053 | CONNECTOR, 08 ORB M X 06 JIC M

10 2 257979 EL, 90D - 08 JICM X M

11 2 258057 | CONNECTOR, 1/2 NPT M X 08 JIC M

12 1 258070 | COUPLER, MALE - PIONEER - 1/2 NPT F

13 1 258071 COUPLER, MALE - NON-VALVED - 1/2 NPT F

14 1 258041 PLUG, 06 ORB M

15 1 258038 | CONNECTOR, 06 JIC F-SW X 1/4 NPT F

16 1 258025 | TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

17 1 258385 | CONNECTOR, 06 ORB M X 08 JIC M

18 1 257993 CONNECTOR, 06 ORB M X 08 JIC F-SW

A 1 258094 | GAUGE, PRESSURE - SPG-1500P 1/4 NPT

B 1 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN
C 1 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN

D 1 258611 FILTER, INLINE - ARROW 9152V-25 - VITON SEAL - 06 ORB

January 2018




A



Parts Description:
Hydraulic Schematic
Meter Drive

Nova T/B - 2 Tanks
Part Number: 401276

76

ITEM QTY. | PART NO. DESCRIPTION

1 1 258051 CONNECTOR, 06 ORBM X 06 JIC M

2 2 258028 TEE, 08 ICM XM XM

3 1 258076 COUPLER, MALE - PIONEER - 08 ORB F

4 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

5 2 258053 CONNECTOR, 08 ORB M X 06 JIC M

6 2 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

7 2 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

8 4 258002 EL, 90D - 06 JICM X 06 ORB M

9 2 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW

10 2 258041 PLUG, 06 ORB M

11 1 258446 HOSE, 1/2-2WB X 90LOA - 08JIC F-SW X 08JIC F-SW

12 2 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
13 2 258511 HOSE, 1/2-2WB X 95 LOA - 08 JIC F-SW X 08 JIC F-SW

14 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW

15 1 258430 HOSE, 3/8-2WB X 151 LOA - 06 JIC F-SW X 08 JIC F-SW
16 1 258057 CONNECTOR, 1/2 NPT M X 08 JIC M

17 1 258050 CONNECTOR, 08 ORB M X 08 JIC M

18 1 258385 CONNECTOR, 06 ORBM X 08 JICM

19 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN

20 1 257993 CONNECTOR, 06 ORB M X 08 JIC F-SW

21 1 258073 COUPLER, FEMALE - NON-VALVED - 1/2 NPT F

22 1 258075 PLUG, DUST - STRAIGHT THROUGH

A 2 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT

B 2 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN

C 2 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN

D 1 258611 FILTER, INLINE - ARROW 9152V-25 - VITON SEAL - 06 ORB
E 2 257999 VALVE, CHECK - INLINE - 08 JIC M X F - VONBERG - 1908MF-03

January 2018




/ /
(e }@
o), ®/L % @” V. P 9
| I e
@f @5 ./ ? 39 O



Parts Description:
Hydraulic Schematic
Meter Drive

T/B Nova + 1 Tank
Part Number: 401277

9

8)

ITEM QTY. PART NO. DESCRIPTION

1 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN

2 2 258028 TEE, 08 JICM XM XM

3 1 258385 CONNECTOR, 06 ORBM X 08 JIC M

4 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

5 2 258053 CONNECTOR, 08 ORB M X 06 JIC M

6 2 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

7 2 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

8 4 258002 EL, 90D - 06 JICM X 06 ORB M

9 2 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW
10 2 258041 PLUG, 06 ORB M

11 2 258446 HOSE, 1/2-2WB X 90LOA - 08JIC F-SW X 08JIC F-SW
12 2 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
13 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW

78

\/

A

January 2018




Parts Description:
Hydraulic Schematic

Meter Drive + 1 Tank
Part Number: 401226-3

()

401226-3

ITEM | QTY. |PART NO. | DESCRIPTION

1 2 258446 HOSE, 1/2-2WB X 90LOA - 08JIC F-SW X 08JIC F-SW

2 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW

3 1 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
4 1 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW

5 2 258002 EL, 90D -06JICM X 06 ORBM

6 1 258051 CONNECTOR, 06 ORBM X 06 JIC M

7 1 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

8 1 258053 CONNECTOR, 08 ORBM X 06 JIC M

9 2 258028 TEE, 08JICMXMXM

10 1 258041 PLUG, 06 ORB M

11 1 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

12 1 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

A 1 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
B 1 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN

C 1 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN

VL

— 3

2 —

79

January 2018




Parts Description:
Hydraulic Schematic

Meter Drive - T/B Nova
Part Number: 401246-5

80

ITEM | QTY. | PART NO. | DESCRIPTION

1 2 258051 CONNECTOR, 06 ORBM X 06 JICM

2 4 258028 TEE, 08JICMXMXM

3 1 258076 COUPLER, MALE - PIONEER - 08 ORB F

4 3 258005 EL, 90D -06JIC M X 06 JIC F-SW

5 3 258053 CONNECTOR, 08 ORBM X 06 JICM

6 3 258025 TEE, 06 JICF-SW X 06 JICM X 06 JIC M - RUN

7 3 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

8 6 258002 EL, 90D -06JICM X 06 ORBM

9 3 258443 HOSE, 3/8-2WB X 68 LOA - 06 JIC F-SW X 08 JIC F-SW

10 3 258041 PLUG, 06 ORB M

11 2 258442 HOSE, 3/8-2WB X 68 LOA - 08 JIC F-SW X 08 JIC F-SW

12 3 258141 HOSE, 3/8-2WB X 30 1/2 LOA - 06 JIC F-SW X 06 JIC F-SW
13 1 401077-2 | ASSY, HOSE - 1/2-2WB X 76 LOA - C/W FITTINGS

14 2 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW

15 1 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW

16 2 258441 HOSE, 1/2-2WB X 76 LOA - 08 JIC F-SW X 08 JIC F-SW

17 1 258050 CONNECTOR, 08 ORBM X 08 JICM

18 1 258385 CONNECTOR, 06 ORBM X 08 JICM

19 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN

20 1 258385 CONNECTOR, 06 ORBM X 08 JICM

21 1 257993 CONNECTOR, 06 ORB M X 08 JIC F-SW

A 2 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
B 2 260717 MOTOR, HYD - OMNISEED - 7/8 HEX - RAVEN

C 2 260718 VALVE, PWM - OMNISEED - C/W MANIFOLD - RAVEN

D 1 258611 FILTER, INLINE - ARROW 9152V-25 - VITON SEAL - 06 ORB
E 3 257999 VALVE, CHECK - INLINE - 08 JIC MXF - VONBERG - 1908MF-03

January 2018




NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

FRONT TANK MIDDLE TANK REAR TANK

w@f w@f/, ‘j}w@ 2.
e i g) y it g e f{rm
J a @f.« & S

SUPPLY

81 Januar y 2018 ﬁ



P D 1 H . ITEM [QTY. |PART NO. | DESCRIPTION
a I’tS eSCFI ptIOn . 1 2 258293 HOSE, 3/8-2WB X 132 LOA - 08 JIC F-SW X 06 JIC F-SW.
2 2 257998 CONNECTOR, 08 ORBM X 06 JIC M - .020 ORIFICE
= ' 3 2 258162 HOSE, 3/8-2WB X 228LOA - 06 JIC F-SW X 06 JIC F-SW
Hyd ra u lIC SChematIC 4 2 258107 HOSE, 3/8-2WB X 87LOA - 06JIC F-SW X 06JIC F-SW
5 1 258026 | TEE, 06 JIC M X 06 JIC M X 06 JIC F-SW - BRANCH
= = 6 2 258165 HOSE, 3/8-2WB X 96LOA - 06 JIC F-SW X 06 JIC F-SW
les = Slngle Shoot 7 5 258005 | EL, 90D - 06 JIC M X 06 JIC F-SW
3 2 258053 | CONNECTOR, 08 ORB M X 06 JIC M
. 9 3 258024 | TEE, 06 JIC M X 06 JIC M X 06 JIC M
Pa rt Number 401229'3 10 1 257986 | CONNECTOR, 06 JIC M X 06 JIC F -.020 ORIFICE
A [1 [258089  [VALVE, CHECK - INLINE - 06 JIC M X F - VONBERG - 1906MF-03

82 January 2018



LID CYLINDER LID CYLINDER

@\% '\4:/@
—_— / ? %r%

THIRD TANK ATTACH HERE
ATTACH HERE
@/ @/T i @/

@

B %

®\

NOTE:
FAN UNLABELLED COMPONENTS

> January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Lids - Dual Shoot
Part Number: 401230-8

ITEM | QTY. | PART NO. | DESCRIPTION

1 4 258293 HOSE, 3/8-2WB X 132 LOA - 08 JIC F-SW X 06 JIC F-SW
2 2 258162 HOSE, 3/8-2WB X 228LOA - 06 JIC F-SW X 06 JIC F-SW
3 2 258107 HOSE, 3/8-2WB X 87LOA - 06JIC F-SW X 06JIC F-SW

4 8 258053 CONNECTOR, 08 ORBM X 06 JICM

5 10 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

6 2 258024 TEE, 06 JICM X 06 JICMX06JICM

7 2 257998 CONNECTOR, 08 ORBM X 06 JIC M -.020 ORIFICE

8 2 258165 HOSE, 3/8-2WB X 96LOA - 06 JIC F-SW X 06 JIC F-SW

A | 1 | 258214 | MANIFOLD, HYD - AUTO LID PRESSURE SELECTOR- JEM

84

January 2018




LID CYLINDER @\L'ID CYLINDER
I’/® ®\' HYDRAULICS FOR
CANOLA TANK LID
ATTACH HERE

7

@/

HYDRAULICS FOR
THIRD TANK LID
ATTACH HERE

o e
o _ae

—®

e <~

N

1
FAN FAN
RETURN MOTOR SUPPLY  RETURN MOTOR SUPPLY
FERTILIZER FAN SEED FAN (TOP)
(BOTTOM)
NOTE:

UNLABELLED COMPONENTS
ARE IN OTHER HYDRAULIC KITS

85 January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Lids + 1 Tank
Part Number: 401231-3

ITEM | QTY. | PART NO. | DESCRIPTION

1 2 258231 HOSE, 3/8-2WB X 132 LOA - 06 JIC F-SW X 06 JIC F-SW
2 1 258053 CONNECTOR, 08 ORBM X 06 JIC M

3 1 257998 CONNECTOR, 08 ORBM X 06 JIC M -.020 ORIFICE

4 2 258026 TEE, 06 JICM X 06 JIC M X 06 JIC F-SW - BRANCH

5 4 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

o

LID CYLINDER

Q%

Wi

86

January 2018 ﬁ




TY. [PART NO.

Parts Description:

DESCRIPTION

258231

HOSE, 3/8-2WB X 132 LOA - 06 JIC F-SW X 06 JIC F-SW

258053

CONNECTOR, 08 ORBM X 06 JICM

257998

CONNECTOR, 08 ORBM X 06 JIC M -.020 ORIFICE

258026

TEE, 06 JICM X 06 JIC M X 06 JIC F-SW - BRANCH

SIS B B [N s}

(O3 BNy JONR 1)}

Hydraulic Schematic

258005

EL, 90D - 06 JIC M X 06 JIC F-SW

Lids - Canola Tank
Part Number: 401240-2

I

LID CYLINDER

N
B

87

January 2018 ﬁ




Parts Description:
Hydraulic Schematic

Lids - 110 BU Tank - T/B Nova
Part Number: 401242

ITEM | QTY. | PART NO. | DESCRIPTION

1 2 258285 HOSE, 3/8-2WB X 42 LOA - 06 JIC F-SW X 06 JIC F-SW
2 4 258024 TEE, 06 JICM X 06JICMX06JICM

3 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

4 2 257998 CONNECTOR, 08 ORBM X 06 JIC M -.020 ORIFICE

5 2 258053 CONNECTOR, 08 ORBM X 06 JIC M

6 4 258111 HOSE, 3/8-2WB X 16 1/2LOA - 06JIC F-SW X 06JIC F-SW
7 2 258134 HOSE, 3/8-2WB X 54 LOA - 06JIC F-SW X 06JIC F-SW

88

January 2018




89

LID CYLINDER

b e

%
-

e

%

@

Je

LID CYLINDER

O
e

CONNECT FRONT
/( TANK HERE

po

e

| [P

CONNECT REAR
TANK HERE

January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Dual Fans

Part Number: 401237-5 — 780 Nova
401253-1 — 820 Nova
401239-3 — 520 Nova
401251-1 — 560 Nova

90

ITEM | QTY. | PART NO. | DESCRIPTION

1 4 258275-1 | HOSE, 3/4-2WB X 575LOA - 12 JIC F-SW X 12 ORB M

2 1 258278 HOSE, 1/2-2WB X 539LOA-06 JIC F-SW X 1/2 NPT M

3 2 258279 HOSE, CASE DRAIN - G102R-06 X 36LOA - 06 JIC F-SW
4 2 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

5 1 258048 CONNECTOR, 1/2 NPT M X 06 JIC M

6 1 258073 COUPLER, FEMALE - NON-VALVED -1/2 NPT F

7 1 258024 TEE, 06 JICM X 06 JICM X 06 JICM

8 4 258084 CONNECTOR -12 JICF X 08 JICM

9 2 258002 EL, 90D - 06 JIC M X 06 ORB M

10 4 258003 EL, 90D -12 JIC M X 10 ORB M

11 8 258033 TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

12 4 257987 EL, 90D -12 JIC M X 12 JIC F-SW

13 2 258052 CONNECTOR, 12 ORB M X 12 JIC M

14 2 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

15 4 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

16 4 257989 CONNECTOR, 12 JICF X 06 JIC M

A 2 258089 VALVE, CHECK - INLINE - 06 JIC M X F - VONBERG - 1906MF-03
B 4 257970 COUPLER, MALE - STUCCHI - 12 ORB F

C 2 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM
D 2 258095 HOSE, 3/8-2WB X 320LOA - 06JIC F-SW X 06JIC F-SW
E 2 258087 VALVE, CHECK - 12 ORB F

401253-1 (Substitute Items Below)

ITEM | QTY. | PART NO. | DESCRIPTION

1 4 258343-1 | HOSE, 3/4-2WB X 623LOA - 12 JIC F-SW X 12 ORB M

2 1 258345 HOSE, 1/2-2WB X 58LOA-06 JIC F-SW X 06 JIC F-SW
401239-3 (Substitute Items Below)

ITEM | QTY. | PART NO. | DESCRIPTION

1 4 258246-1 | HOSE, 3/4-2WB X 488LOA - 12 JIC F-SW X 12 ORB M

2 1 258247 HOSE, 1/2-2WB X 452LOA-06 JIC F-SW X 06 JIC F-SW
401251-1 (Substitute Items Below)

ITEM | QTY. | PART NO. | DESCRIPTION

1 4 258344-1 | HOSE, 3/4-2WB X 536LOA - 12 JIC F-SW X 12 ORB M

2 1 258346 HOSE, 1/2-2WB X 500LOA-06 JIC F-SW X 06 JIC F-SW

January 2018




91

1X BLUE (SUPPLY)

NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

2X BLUE (RETURN)

1XYELLOW (SUPPLY)

A O OB OB ©)

O T [T [T

2X YELLOW (RETURN)

(FAN CASE DRAIN)

&b &

jras
2

-

TO LIDS

29 e

@éé@ lg\‘.\.x@

SEED FAN

TO LIDS

TO LIDS
—— TOLIDS

/@

—®

gg@r@%

l_r_l'\'l'll 17D AR

January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Single Fan

Part Number: 401236-4 — 780 Nova
401252-1 — 820 Nova
401238-3 — 520 Nova
401250-1 — 560 Nova

92

ITEM | QTY. | PART NO. [ DESCRIPTION

1 2 258275-1 | HOSE, 3/4-2WB X 575LOA - 12 JIC F-SW X 12 ORB M

2 1 258278 HOSE, 1/2-2WB X 539LOA-06 JIC F-SW X 1/2 NPT M

3 1 258279 HOSE, CASE DRAIN - G102R-06 X 36LOA - 06 JIC F-SW

4 1 258048 CONNECTOR, 1/2 NPT M X 06 JIC M

5 1 258073 COUPLER, FEMALE - NON-VALVED - 1/2 NPT F

6 1 258063 UNION, 06 JIC M X 06 JIC M

7 1 258002 EL, 90D - 06 JIC M X 06 ORB M

8 2 258003 EL, 90D -12 JIC M X 10 ORB M

9 4 258033 TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

10 2 258084 CONNECTOR-12 JICF X 08 JIC M

11 2 257987 EL, 90D - 12 JIC M X 12 JIC F-SW

12 1 258052 CONNECTOR, 12 ORBM X 12 JIC M

13 1 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

14 2 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

15 2 257989 CONNECTOR, 12 JICF X 06 JIC M

A 2 257970 COUPLER, MALE - STUCCHI - 12 ORB F

B 1 258089 VALVE, CHECK - INLINE - 06 JIC M X F - VONBERG - 1906MF-03
C 1 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM
D 1 258095 GAUGE, PRESSURE - SPG-3000P 1/4 NPT - GLYCERINE FILLED - STEM
E 1 258087 VALVE, CHECK - 12 ORB F

401252-1 (Substitute Items Below)

ITEM | QTY. | PART NO. [ DESCRIPTION

1 4 258343-1 | HOSE, 3/4-2WB X 623LOA - 12 JIC F-SW X 12 ORB M

2 1 258345 HOSE, 1/2-2WB X 58LOA-06 JIC F-SW X 06 JIC F-SW

401238-3 (Substitute Items Below)

ITEM | QTY. |PART NO. | DESCRIPTION

1 4 258246-1 | HOSE, 3/4-2WB X 488LOA - 12 JIC F-SW X 12 ORB M
2 1 258247 HOSE, 1/2-2WB X 452LOA-06 JIC F-SW X 06 JIC F-SW
401250-1 (Substitute Items Below)

ITEM | QTY. | PART NO. [ DESCRIPTION

1 4 258344-1 | HOSE, 3/4-2WB X 536LOA - 12 JIC F-SW X 12 ORB M

2 1 258346 HOSE, 1/2-2WB X 500LOA-06 JIC F-SW X 06 JIC F-SW

January 2018




93

1X BLUE (SUPPLY)

NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

2X BLUE (RETURN)

®)

(FAN CASE DRAIN)

5

TO LIDS
TO LIDS

g 80|
@é./;@@@i\.%@

\

January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Dual Fans - T/B Nova
Part Number: 401244-2

94

ITEM | QTY. | PART NO. | DESCRIPTION

1 2 401078 ASSY, HOSE - 3/4-2WB X 288 LOA - C/W FITTINGS

2 1 258116 HOSE, 3/8-2WB X 58LOA - 06JIC F-SW X 06JIC F-SW

3 2 258279 HOSE, CASE DRAIN - G102R-06 X 36LOA - 06 JIC F-SW

4 2 258005 EL, 90D -06JIC M X 06 JIC F-SW

5 1 258048 CONNECTOR, 1/2 NPT M X 06 JIC M

6 1 258073 COUPLER, FEMALE - NON-VALVED - 1/2 NPT F

7 1 258024 TEE, 06 JICM X 06 JICMX06JICM

8 1 258049 CONNECTOR, 08 JICF X06JICM

9 2 258002 EL, 90D - 06 JICM X 06 ORBM

10 4 258003 EL, 90D -12 JICM X 10 ORB M

11 1 258028 TEE, 08JICMXMXM

12 1 401270 ASSY, HOSE - 1/2-2WB X 236LOA - C/W FITTINGS

13 4 258084 CONNECTOR -12 JICF X 08 JICM

14 4 257987 EL, 90D -12 JIC M X 12 JIC F-SW

15 4 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

16 4 257989 CONNECTOR, 12 JICF X 06 JICM

17 8 258033 TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

18 2 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

19 2 258052 TERMINAL, FEMALE - WAYTEK WEATHER PACK - 16-14GA

20 2 401074 ASSY, HOSE - 3/4-2WB X 328 LOA - C/W FITTINGS

A 2 258089 VALVE, CHECK - INLINE - 06 JIC M X F - VONBERG - 1906MF-03
B 2 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
C 2 258095 GAUGE, PRESSURE - SPG-3000P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
D 2 258087 VALVE, CHECK-12 ORB F

January 2018




95

1X BLUE (SUPPLY)

NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

2XBLUE (RETURN)

1X YELLOW (SUPPLY)

TR T O 6

2XYELLOW (RETURN)

(FAN CASE DRAIN )

@\?@L

1]

TOLIDS

(B)

A\

il Q\.‘s@

SEED FAN

TO LIDS

TOLIDS

@\

—— TO LIDS

/@fl \.‘\&

FERTILIZER FAN

January 2018 ﬁ



Parts Description:
Hydraulic Schematic

Single Fan - T/B Nova
Part Number: 401245-2

96

ITEM | QTY. | PART NO. | DESCRIPTION

1 2 401078 ASSY, HOSE - 3/4-2WB X 288 LOA - C/W FITTINGS

2 1 258166 HOSE, 3/8-2WB X 120LOA - 06 JIC F-SW X 06 JIC F-SW

3 1 258279 HOSE, CASE DRAIN - G102R-06 X 36LOA - 06 JIC F-SW

4 1 258049 CONNECTOR, 08 JICF X06JICM

5 1 258028 TEE, 08JICMXMXM

6 1 258063 UNION, 06 JICM X 06 JICM

7 1 258002 EL, 90D - 06 JICM X 06 ORBM

8 2 258003 EL, 90D -12 JICM X 10 ORB M

9 2 258084 CONNECTOR -12 JICF X 08 JICM

10 1 401270 ASSY, HOSE - 1/2-2WB X 236LOA - C/W FITTINGS

11 2 257987 EL, 90D - 12 JIC M X 12 JIC F-SW

12 1 258052 CONNECTOR, 12 ORBM X 12 JIC M

13 1 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

14 2 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F

15 2 257989 CONNECTOR, 12 JICF X 06 JICM

16 4 258033 TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

A 1 258089 VALVE, CHECK - INLINE - 06 JIC M X F - VONBERG - 1906MF-03
B 1 258094 GAUGE, PRESSURE - SPG-1500P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
C 1 258095 GAUGE, PRESSURE - SPG-3000P 1/4 NPT - GLYCERINE FILLED - STEM MOUNT
D 1 258087 VALVE, CHECK-12 ORB F

January 2018




NOTE: LETTERED COMPONENTS ARE PICKED
SEPERATELY FROM HYDRAULIC KIT

1X BLUE (SUPPLY)

2X BLUE (RETURN)

TO LIDS
TO LIDS

_

re el

97 January 2018 ﬁ

(FAN CASE DRAIN)




Parts Description:
Hydraulic Schematic
Long Conveyor

780/820 Nova
Part Number: 401081-2

98

ITEM |QTY. |PART NO. |DESCRIPTION

1 2 258287-1 [HOSE, 3/4-2WB X 244 LOA - 12 JIC F-SW X 12 JIC-F-SW
2 1 258288-3  |HOSE, 3/4-2WB X 228 LOA - 12 JIC F-SW X 12 JIC-F-SW
3 1 258574 HOSE, 3/4-2WB X 52 LOA - 12 JIC F-SW X 12 JIC F-SW
4 1 258376 HOSE, 3/4-2WB X 24 LOA - 12 JIC M X 12 JIC-F-SW

5 1 258573-1 |HOSE, 3/4-2WB X 270 LOA - 12 JIC F-SW X 12 JIC F-SW
6 1 258296-2 |HOSE, 1/4-2WB X 210 LOA - 06 JIC F-SW X 06 JIC F-SW
7 2 258571 HOSE, 1/4-2WB X 210 LOA - 06 JIC M X 06 JIC F-SW

3 1 258570 HOSE, 3/4-2WB X 226 LOA - 12 JIC M X 12 JIC F-SW

9 1 258427 HOSE, 3/4-112-12 X 402 LOA - 12 JIC F-SW X 12 JIC-F-SW
10 1 258576 HOSE, 3/4-112-12 X 210 LOA - 12 JIC F-SW X 12 JIC-F-SW
11 2 258377-1 |HOSE, 1/4-2WB X 45 LOA - 06 JIC F-SW X 06 JIC F-SW
12 1 258423 HOSE, 1/4-2WB X 54 LOA - 06 JIC F-SW X 06 JIC F-SW
13 1 258424 HOSE, 1/4-2WB X 79 LOA - 06 JIC F-SW X 06 JIC F-SW
14 1 258572-1 |HOSE, 1/4-2WB X 150 LOA - 06 JIC F-SW X 06 JIC F-SW
15 1 258575-1 [HOSE, 1/4-2WB X 174 LOA - 06 JIC F-SW X 06 JIC F-SW
16 4 258378-1 |HOSE, 1/4-2WB X 272 LOA - 06 JIC F-SW X 06 JIC F-SW
17 1 258425 HOSE, 1/4-2WB X 30 LOA - 06 JIC M X 06 JIC-F-SW

18 1 258428 HOSE, 1/4-2WB X 23 LOA - 06 JIC M X 06 JIC-F-SW

19 3 257989 CONNECTOR, 12 JICF X 06 JIC M

20 3 257992 CONNECTOR, 10 ORB M X 06 JIC M

21 2 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

22 5 258002 EL, 90D - 06 JICM X 06 ORBM

23 9 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

24 1 258012 EL, 90D -12 JIC M X 12 ORB M

25 3 258018 [TEE, 12 JICM X 12JICMX12JICM

26 1 257980 CONNECTOR, 06 ORBM X 06 JIC M -.020 ORIFICE

27 2 258033 [TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

28 3 258052 CONNECTOR, 12 ORBM X 12 JIC M

29 6 258053 CONNECTOR, 08 ORB M X 06 JIC M

30 1 258004 EL, 90D - 06 JIC M X 04 ORB M

31 1 258058 CONNECTOR, 10 ORBM X 08 JICM

32 3 258049 CONNECTOR, 08 JICF X 06 JIC M

33 2 257976 CONNECTOR, 06 JIC M X 06 JIC F-.031 ORIFICE

34 4 257988 CONNECTOR, 10 ORB M X 12 JIC M

35 7 257987 EL, 90D - 12 JIC M X 12 JIC F-SW

A 2 258380 SWIVEL, 12 JIC M X 12 JIC F

B 4 258381 SWIVEL, 06 JIC M X 06 JIC F

C 1 258506 MANIFOLD, HYD - 4 VALVE D03 - CONVEYOR CONTROL
D 2 258501 VALVE, CHECK-POPPET - 1908F-08-0.098" - VONBERG
E 1 257350 VALVE, BALL - 12 ORB F X 12 ORB F - C/W HANDLE

F 1 258087 \VALVE, CHECK - 12 ORB F

G 2 258510 CYL, HYD 3 X 24 IN - WING LIFT

H 1 258550 CYL, HYD 2 1/2 X 8 IN - ACTIVE WING/SMART HITCH

| 1 258509 \VALVE, CONVEYOR BELT ON/OFF CONTROL

January 2018




SUPPLY A

TOLIDS —— =
O---+
<
SEED
FAN

(TOP) @9
NOTE: O———-—i: ®\ @\:\. S ®/ LK
UNLABELLED
EANIVDRAULICKITS 0 = = L%
TOLIDS —— = 453 J @@{@\-
0“0

S

o3
Pe
5
I

f

—

A /®
RETURN 4 _él;l

@/ — @\' r
eh— — INNERARM |
:‘x

a
@\w> > w» ®>

S comevon | B ®_/; | ©
e (RN

OUTERARM __|

|

V3]

<
>@\_/‘®
N
>m®

ke

EE
wk/.
g1

L CONVEYOR
00 T T T T T - January 2018



Parts Description:
Hydraulic Schematic
Short Conveyor

520/560/630 Nova
Part Number: 401059

100

ITEM [QTY.|PART NO. |DESCRIPTION

1 2 258287-1 |HOSE, 3/4-2WB X 244 LOA - 12 JIC F-SW X 12 JIC-F-SW
2 1 258291-2 |HOSE, 3/4-2WB X 178 LOA - 12 JIC F-SW X 12 JIC-F-SW
3 1 258574 HOSE, 3/4-2WB X 52 LOA - 12 JIC F-SW X 12 JIC F-SW
4 1 258376 HOSE, 3/4-2WB X 24 LOA - 12 JIC M X 12 JIC-F-SW

5 1 258598 HOSE, 3/4-2WB X 220 LOA - 12 JIC F-SW X 12 JIC F-SW
6 1 258319-1 [HOSE, 1/4-2WB X 186 LOA - 06 JIC F-SW X 06 JIC F-SW
7 2 258599 HOSE, 1/4-2WB X 194 LOA - 06 JIC M X 06 JIC F-SW

8 1 258370-2 |HOSE, 3/4-2WB X 190 LOA - 12 JIC M X 12 JIC-F-SW

9 1 258433 HOSE, 3/4-112-12 X 366 LOA - 12 JIC F-SW X 12 JIC-F-SW
10 1 258426-1 |HOSE, 3/4-112-12 X 194 LOA - 12 JIC F-SW X 12 JIC-F-SW
11 2 258620 HOSE, 1/4-2WB X 56 LOA - 06 JIC F-SW X 06 JIC F-SW
12 1 258423 HOSE, 1/4-2WB X 54 LOA - 06 JIC F-SW X 06 JIC F-SW
13 1 258424 HOSE, 1/4-2WB X 79 LOA - 06 JIC F-SW X 06 JIC F-SW
14 1 258434 HOSE, 1/4-2WB X 136 LOA - 06 JIC F-SW X 06 JIC F-SW
15 1 258435 HOSE, 1/4-2WB X 160 LOA - 06 JIC F-SW X 06 JIC F-SW
16 4 258436-1 |HOSE, 1/4-2WB X 222 LOA - 06 JIC F-SW X 06 JIC F-SW
17 1 258437 HOSE, 1/4-2WB X 26 LOA - 06 JIC M X 06 JIC-F-SW

18 1 258438 HOSE, 1/4-2WB X 18 LOA - 06 JIC M X 06 JIC-F-SW

19 3 257989 CONNECTOR, 12 JICF X 06 JIC M

20 3 257992 CONNECTOR, 10 ORB M X 06 JIC M

21 2 257996 CONNECTOR, 12 ORB M X 12 JIC F-SW

22 5 258002 EL, 90D - 06 JICM X 06 ORBM

23 9 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

24 1 258012 EL, 90D - 12 JIC M X12 ORB M

25 3 258018 TEE, 12 JICM X 12 JICM X 12 JICM

26 1 257980 CONNECTOR, 06 ORBM X 06 JIC M -.020 ORIFICE

27 2 258033 [TEE, 12 JIC F-SW X 12 JIC M X 12 JIC M - RUN

28 3 258052 CONNECTOR, 12 ORB M X 12 JIC M

29 6 258053 CONNECTOR, 08 ORB M X 06 JIC M

30 1 258004  |EL, 90D - 06 JIC M X 04 ORB M

31 1 258058 CONNECTOR, 10 ORBM X 08 JICM

32 3 258049 CONNECTOR, 08 JICF X 06 JIC M

33 2 257976 CONNECTOR, 06 JIC M X 06 JIC F - .031 ORIFICE

34 4 257988 CONNECTOR, 10 ORB M X 12 JIC M

35 7 257987 EL, 90D - 12 JIC M X 12 JIC F-SW

A 2 258380 SWIVEL, 12 JIC M X 12 JIC F

B 4 258381 SWIVEL, 06 JIC M X 06 JIC F

C 1 258506 MANIFOLD, HYD - 4 VALVE D03 - CONVEYOR CONTROL
D 2 258501 VALVE, CHECK-POPPET - 1908F-08-0.098" - VONBERG
E 1 257350 VALVE, BALL - 12 ORB F X 12 ORB F - C/W HANDLE

F 1 258087 VALVE, CHECK - 12 ORB F

G 2 258510 CYL, HYD 3 X 24 IN - WING LIFT

H 1 258550 CYL, HYD 2 1/2 X 8 IN - ACTIVE WING/SMART HITCH

| 1 258509 VALVE, CONVEYOR BELT ON/OFF CONTROL

January 2018




SUPPLY 1

TOLIDS —— =4

O---A
4
SEED
FAN
qom ) U
A
NOTE: O-—--A
UNLABELLED I
COMPONENTS ARE IN O

FAN HYDRAULIC KITS ]
TOLIDS —— = 4}?

RETURN

MOT4 Nv4

@\

EXTEND
MOTOR

@

B

@

—

J@%@@’r\

INNER ARM

o Jgee

OUTER ARM

@\w> > w> ®>

g

January 2018 ﬁ



Parts Description:

Hydraulic Schematic

Tranport Latch - Long Conveyor
Part Number: 401278-1

PRESSURE

ITEM QTY. PART NO. DESCRIPTION

1 1 258578 HOSE, 1/4-2WB X 180 LOA - 06 JIC F-SW X 06 JIC F-SW
2 1 258579 HOSE, 1/4-2WB X 176 LOA - 06 JIC F-SW X 06 JIC F-SW
3 1 258581 HOSE, 1/4-2WB X 156 LOA - 06 JIC F-SW X 06 JIC F-SW
4 1 258582 HOSE, 1/4-2WB X 145 LOA - 06 JIC F-SW X 06 JIC F-SW
5 1 258583 HOSE, 1/4-2WB X 22 LOA - 06 JIC F-SW X 06 JIC F-SW
6 2 257998 CONNECTOR, 08 ORBM X 06 JIC M -.020 ORIFICE

7 2 258053 CONNECTOR, 08 ORBM X 06 JIC M

3 5 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

9 4 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

10 1 258059 CONNECTOR, 06 ORB M X 06 JIC F-SW

11 1 258051 CONNECTOR, 06 ORBM X 06 JIC M

12 1 257975 CONNECTOR, 04 ORBM X 06 JICM

A 1 258503 VALVE, PILOT OPERATED CHECK - CKBBXEN-JCI

B 2 258551 CYL, HYD 2 X4 IN - FILL AUGER

;

x —Iﬂ\-@

\/

(@)

FRONT I//@

RETURN

NOTE:

OF CART

02 (8] (8)

TEE INTO LID SUPPLY
LINES ON LEFT SIDE

January 2018 ﬁ




Pa rtS DeSC ri pt i O n . 401285 - CTN, HYD - TRANSPORT LATCH - SHORT CONVEYOR - NOVA - 520/560 BU
. ITEM |QTY. |PART NO. DESCRIPTION
1 1 258592 HOSE, 1/4-2WB X 185 LOA - 06 JIC F-SW X 06 JIC F-SW
= - 2 1 258593 HOSE, 1/4-2WB X 181 LOA - 06 JIC F-SW X 06 JIC F-SW
Hyd rau llc SChematIC T I 258594 |HOSE, 1/4-2WB X 111 LOA - 06 JIC F-SW X 06 JIC F-SW
4 1 258595 HOSE, 1/4-2WB X 100 LOA - 06 JIC F-SW X 06 JIC F-SW
5 1 258583 HOSE, 1/4-2WB X 22 LOA - 06 JIC F-SW X 06 JIC F-SW
Tra n po rt Latch — Short Co nveyor 6 2 257998 CONNECTOR, 08 ORBM X 06 JIC M - .020 ORIFICE
7 2 258053 CONNECTOR, 08 ORB M X 06 JIC M
. 8 5 258025 [TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN
Part Number: 401285 - Nova 520/560 BU [ e
10 1 258059 CONNECTOR, 06 ORB M X 06 JIC F-SW
11 1 258051 CONNECTOR, 06 ORB M X 06 JIC M
12 1 257975 CONNECTOR, 04 ORB M X 06 JIC M
A 1 258503 \VALVE, PILOT OPERATED CHECK - CKBBXEN-JCI
B 2 258551 CYL, HYD 2 X 4 IN - FILL AUGER

3

é
s

REAR
()

()
@

PRESSURE

RETURN

NOTE:

TEE INTO LID SUPPLY
LINES ON LEFT SIDE
OF CART

(& ©

103 January 2018




Parts Description:
Electrical Schematic
Clearance Lights

Part Number: 500323-3 — 780/820 Nova
500322-1 - 520/560 Nova

104

500323-3

ITEM [QTY. PART NO. [DESCRIPTION

1 1 257012 PLUG, CONNECTOR -7 WAY - PLASTIC - WAYTEK
2 1 257014 CABLE GUARD SPRING - PLUG - WAYTEK

3 1 257100 TERMINAL BOX

4 1 257101 TERMINAL STRIP - 4 POLE - #10

5 [S) 257064 CONNECTOR, 3 PIN - SHROUD HALF - WAYTEK

6 6 257051 TERMINAL, MALE - WAYTEK WEATHER PACK - 16-14GA
7 [S) 257069 SEAL, CABLE - WAYTEK - BLUE

8 3 257083 STRAIN RELIEF - FLEX NUT - 1/2 NPT - WAYTEK

9 3 257084 STRAIN RELIEF - LOCK NUT - 1/2 NPT - WAYTEK
10 3 257085 STRAIN RELIEF - SEAL RING - 1/2 IN - WAYTEK

11 1 257036 CABLE, 4 WIRE - 564 IN - 4/14 GA

12 2 257036 CABLE, 4 WIRE - 162 IN - 4/14 GA

500322-1 Clearance Lights - 520/560 Nova (Substitute Items Below)

ITEM | QTY. PART NO. | DESCRIPTION

11 1 257036 CABLE, 4 WIRE - 477 IN - 4/14 GA

12 2 257036 CABLE, 4 WIRE - 162 IN - 4/14 GA

January 2018




LEFT

HAND
INDICATOR
CLIP GREEN WIRE AT
EOD (e
g |_RED E
YELLOW ]
RIGHT
HAND
INDICATOR
RED RED
8 9 1 0 O O CLIP YELLOW WIRE AT
BOTH ENDS
BROWN BROWN
E § GREEN GREEN
I ©
YELLOW YELLOW
G

YELLOW

RED

GRFFN

105 January 2018



1 - . 503051-1 - ASSY, WIRE HARNESS - CLEARANCE LIGHT - 630 T/B NOVA
Pa rtS D eSC rl pt I O n . ITEM | QTY. | PART NO. [DESCRIPTION

1 1 257012 PLUG, CONNECTOR - 7 WAY - PLASTIC - WAYTEK
- - 2 1 257014 CABLE GUARD SPRING - PLUG - WAYTEK
Electrical Schematic R L E B - T
4 1 257101 TERMINAL STRIP - 4 POLE - #10
= 5 2 257064 CONNECTOR, 3 PIN - SHROUD HALF - WAYTEK
C lea ra n Ce LI g h ts - T/ B N ova 6 6 257051 TERMINAL, MALE - WAYTEK WEATHER PACK - 16-14GA
7 6 257069 SEAL, CABLE - WAYTEK - BLUE
. 8 1 257013 SOCKET, CONNECTOR - 7 WAY - PLASTIC - WAYTEK
Pa rt Number 503051—1 9 1 257015 BOOT - SOCKET - WAYTEK
10 4 257083 STRAIN RELIEF - FLEX NUT - 1/2 NPT - WAYTEK
5 O 3 O 6 1 11 4 257084 STRAIN RELIEF - LOCK NUT - 1/2 NPT - WAYTEK
12 4 257085 STRAIN RELIEF - SEAL RING - 1/2 IN - WAYTEK
13 1 257016 BRACKET, MNT - 7 WAY SOCKET - BLACK - WAYTEK
14 1 257178 CABLE, 7 WIRE - 456 IN - 6/12 GA - 1/10 GA
15 1 257178 CABLE, 7 WIRE - 144 IN - 6/12 GA - 1/10 GA
16 2 257036 CABLE, 4 WIRE - 162 - 4/14 GA
17 2 257184 STRAIN RELIEF - FLEX NUT - 3/4 NPT
18 2 257185 STRAIN RELIEF - LOCK NUT - 3/4 NPT
19 2 257186 STRAIN RELIEF - SEAL RING - 3/4 IN

503061 - (Substitute Items) - ASSY, WIRE HARNESS - CLEARANCE LIGHT - NOVA 780 BU - TBW

ITEM | QTY. | PART NO. | DESCRIPTION

14 1 257178 CABLE, 7 WIRE - 564 IN - 6/12 GA- 1/10 GA

106 January 2018



17318019

NOTE:

14GA. BROWN WIRE FROM INDICATORS MUST BE ON
SAME TERMINAL AS TO 10GA. WHITE (GROUND) WIRE

A B C| RiHT
HAND

INDICATOR

BROWN

1011112

YELLOW

RED

GREEN

38FT

IEROWN o

G BROWN

BROWN

BROWN

17118019

©

WHITE

G

WHITE

O BLACK

BLACK

(85913

WHITE

O BLUE

12FT

G GREEN| J

BR 6

W1
BLU7 g

G5

GREEN|

YELLOWO

3 RED|
RED]

C:YELLOW
YELLOW]

/

1011112

135FT

BROWN

LEFT

HAND
ABC INDICATOR

w X
N

YELLOW

January 2018



Parts Description:
Electrical Schematic

Conveyor
Part Number: 501102-3

108

ITEM QTY. PART NO. DESCRIPTION

1 1 250033 BOLT, HEX - 1/4 X 1 UNC GR5 PL

2 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

3 2 250559 WASHER, FLAT - 1/4 IN PL

4 1 256660 MAGNET POT - 95# PULL, 31/4" OD X 44" THK

5 46 256984 WIRE, 16 GA - BLACK - WX16-0

6 46 256985 WIRE, 16 GA - BROWN - WX16-1

7 46 256986 WIRE, 16 GA - RED - WX16-2

8 46 256988 WIRE, 16 GA - YELLOW - WX16-4

9 46 256989 WIRE, 16 GA - GREEN - WX16-5

10 46 256990 WIRE, 16 GA - BLUE - WX16-6

11 46 256992 WIRE, 16 GA - GREY - WX16-8

12 18 256993 WIRE, 16 GA - WHITE - WX16-9

13 6 257008 CONNECTOR, DIN -932106-400 - C/W GASKET

14 3 257018 SWITCH, WAYTEK - MOM ON/OFF/MOM ON - 3 TERMINAL - UNLIT
15 3 257025 SWITCH ACTUATOR - BLACK - NO LENS COLOR

16 2 257027 SWITCH MOUNTING PANEL - END - WAYTEK

17 1 257028 SWITCH MOUNTING PANEL - MIDDLE - WAYTEK

18 45 257043 LOOM, SLIT - 3/4 IN - FLAME RETARDANT - BLACK

19 2 257045 CLIP, LOOM FITTING - 3/4 IN - WAYTEK

20 4 250118 SCREW, PAN HEAD - #10 X 1/2" - ZINC

21 2 257049 CONNECTOR, PUSH ON - MALE-FEMALE - WAYTEK

22 14 257051 TERMINAL, MALE - WAYTEK WEATHER PACK - 16-14GA
23 14 257052 [TERMINAL, FEMALE - WAYTEK WEATHER PACK - 16-14GA
24 El 257056 CONNECTOR, QUICK DISCONNECT - PUSH ON - FEMALE - BLUE - 16/14
25 7 257065 CONNECTOR, 2 PIN - TOWER HALF - WAYTEK

26 7 257066 CONNECTOR, 2 PIN - SHROUD HALF - WAYTEK

27 28 257076 SEAL, CABLE - WAYTEK - GREY - #39001

28 1 257080 FUSE HOLDER, PANEL MOUNT - WAYTEK - 1/4 IN PUSH ON
29 1 257081 FUSE, 20 AMP

30 36 257086 CABLE, 2 WIRE - 16 GA - SJ16-2

31 2 257090 SPLICE KIT - WAYTEK - 6 WAY TPA

32 2 257091 SPLICE KIT - WAYTEK - 6 CONTACT BODY - 280 SERIES
33 2 257092 SPLICE KIT - WAYTEK - CAP - 280 SERIES

34 2 257093 SPLICE KIT - WAYTEK - 6 GANG COMMON BAR

35 3 257094 SPLICE KIT - WAYTEK - CAVITY PLUG - GREEN

36 El 257095 SPLICE KIT - WAYTEK - SPLICE TERMINAL - FEMALE - 31075
37 1 501221 PLATE, FRMD 18GA - CONTROL BOX FRONT - NOVA

38 1 501222-1 PLATE, FRMD 18GA - CONTROL BOX BACK - NOVA

39 1 257123 RECEPTACLE, CONNECTOR - DEUTSCH - 2 PIN

40 2 257127 TERMINAL, PIN - DEUTSCH - 16/14 GA

41 1 257133 RECEPTACLE, WEDGE - DEUTSCH - 2 PIN

42 1.02 257267 HEAT SHRINK TUBE, DUAL WALL - 3/4 IN - 3:1 - BLK

43 6 257077 TAPE, COLD SHRINK - 1IN WIDE

January 2018




109

TO RAVEN WIRE

390@) HARNESS 33657

A A
F 21FT

EE B

A ]

ToPLEFT | O .

A

Top RGHT | O .

A

moLerr | O .

A

MDRIGHT | O .

A

amLerT | O .

A ]

BTMRIGHT | O 301N B

@

I

O/D i
@ JUMPER WIRE DETAIL éD

i

dad
[ ]

7 14
14

N 3DEBIBHEDEE @)/
@]

L
é) QEL
[
—

14)15X16)

-

o

January 2018 ﬁ



arts Description

SO 780 NOVA-10-D

1155550 078 (muR)
270118(5M)

]

El 1SOBUS TO GEN 1II 18' CAN GEN 11T
E EXTENSION CABLE EXTENSION CABLE

s TooLAR A

p oo
— PE_T. I/
6: 53(RVN) CABLE, ECU, SM ISOBUS DRILL s A D
nmms«) 115-7301-017(RVN) d =

/7*@ PACKING PSI MASTER

—roomano |
——PEascnc rsirwn s

——ZEurrkewm |/

| //ﬂ eacian st pum 2

P

—— EEpeachnc st wN 3

\
\‘ ey
\\
v:n AUX. MASTER VALVE

SMARTRITCH

(e 2

63,0173 080(RUN)
27010a(sm)

FooT switcw
EXTEnsIon
115-0172.398(RVN)

feereny

‘\

\
\

svs ro sens 2

117-3001-103(RVN)
270136(5M)

110

TO0LBAR REAR HITCH

g rux pwt
Ftn A pwnz

18 CAN AUX POWER
115:7300-121(RVN)

pEsiesenty
a7(ste) {1

ccy, s 1so0us R
G63-0173.797(RVR)
pizertety

D&
-

o
‘I

rerminaTOR
115-7300-044(RVN),
270109(sm)

270126 ki7"

145200 BBV e roguct cable
260727(sm) > oor tzamn)
260728(5M

145 ;nn»m(nm Granuiar Product Cable
7371

ToseED ToFERT
AN AN
RPM1 RPM2 broD  pROD
4 pRopucr ccy cante i 3
s 7507 o5z B
7019(5"

oworr ww
77016 17010

o1

KT, SINGLE RGH KiT
117-3001-107(RVN)

270145(5m)

i

o st
260738(5M)

roduct Cable
153001 122(RVN)
260728(5m)

7o 611 P vaive

o BIN 1 Hyr Motor

A omoces L
/\' £ an 2 00mncerts | DI
AN aews Lowoceus |E

zone - ToArmn1 21

HIHIHI

10 ZONE ATR BANK ON/OFF CABLE
{5 3001 203(kVN)
270150(sM)

o BIN 3 PWM v

To BIN 3 Hydr Motor

To BIN 2 PWM Valve

o BIN 2 Hyar Hotor

sunction Box T |_toad cen
prisy 237250

N\

SEED SYMASTER

780 NOVA-10-D
([ 451117-DWG

January 2018



Parts Description:

ISO 630 NOVA-10-D

AwpwRs

455360 115 RN
70136(5H)

(@

1157300 011(RV)
Fr0147(5m)

gl Bl

T15.7347-032(80M)
701906

1157300.078(RVN)
27018(5M)

E “Gran pR0D BT D

]

I ey
Seoinion

| nore
PARTS IN THIS AREA ARE FROM
THE KIT LIST BELOW:

i, SINGLE Re it

M 1508US

063-0173.797 v
018 153003 5070
Jrrasiem)

e

111

77016 17010

i

D0 5e

e omcus O
£ o1w 3 tonoceus

o 011 pwh vaive

o BIN 1 Hyar Motor

i TN

=1
jm=t

10 ZONE ALR BANK ON/OF
53001 308(AN)
2701500

1153001 4 18(RVN) cvanuE\al Product cable g
260727(5M) {53601 133(RvM) To It 2 Hydr Motor
e 20738 (e

sonctionsox T |-tggs o
1a3aon

S59550.

PR
o
M§ §

sl
N
(SEED $ MASTER)

630 NOVA-10-D
451141-DWG

E 1157300-093(RVN) [l:}-_
270107(5m)

ecy, sm 1508US DRILL
63’0173 7530RuM)

2r0r10(m) 1575

SET5oronz
270108(5)

18330 aamy
I_’{]I:I roioa(si).

—aTooteARA
/

P
Y ers

N s

/g

‘T\\\ e Tootarm o
e

\emmm,

By o st
TR packanG pst pw 1

TR encxan ost pwm 2

— ] .

READY

NS N
\ TR
\\
\
ez
\ s svs rosens 1
\ \
b
| - Pr— \
suarmmiTCH Tl svs vro sens 2

W\
1\ T rcame st von s

1\

| T pacrane pst wvon 2
N, T——

7, 150 1B KIT
417.3001-103(RVN)
‘270126(5M)

January 2018



Parts Description:

ISO 780 NOVA-10-S SXX-R

70 150 HiTCH pLUL

112

& 1508US T0 GEN 111

18" CAN GEN 111
exrensior

115

~FRONT HITCH BULKHEAD

ECu, 5M 1508US DRILL /
063-0173-753(RVN) CABLE, ECU, SM 150BUS DRILL /
270110(5M) 115-7301-017(RVN)

o

I |
I

24° AN GeN 11T

EXTENSION ChBLE

11515300-078(RVN)
270118(5m)

e ToowsAR A

/

| = roounann

_—— 001888 €

e To0LBAR D

R T
YOR P51

\ [ 7
\ N eBpurrarowm | /
i/

B kv et nsren
———EEy packinG pstwm 1

2 R, T p——
ST, S ——

\
fimpuemen \

P

SMARTHITCH

FooT switch

EXTENSION
115:0172-308(RVN)

EE D=

in-can

FOOT SwiTCH

063-0173-080(RVN)
270104(sm)

\
\CT
\

\ e

\

P aux masrenvave \

™

\
\\\\\ 4§l pactna pst wvon s

1\

M pacan st wvon s

KT, 166 T8 KT
i001.103(RVI)
270126(5M)

TOOLBAR REAR HITCH

Ty o s

aux pwR2 RCM MAIN HARNESS reRuATOR
Yis7301-012(RvI) 115.7300-044(RVNY

Trorar (s T70109(50)

16" CAN AUX POWER TWCLUDED TN

270126 KiT

1157300121 (RVN)

-

4 PRODUCT ECU CABLE
15.7347.032(RVR)
270145(5M)

e

ZoNe  zoNE
ONJOFF oN/OFT
1 To

Lond conl.

Load cenl

o 81N 3 PWH Valve

R yevieh READY
VN) " Granutar ict Cable
0TI i1 Sos sas 7o 81N 3y Motor
ZeoTaaieny
12 P v
G o ex7
1153001 1180 eranuiy roduct cale
220Ny 115-3001-122(RVN) o BIN 2 Hydr Motor
oo anoo e
srop | Granular praduct Cavle
00 iSor s
Seorasion

o BiN 1 P vaive
Junction Box

357354
o BIN 1 Hyde Motor

) o1 0m0cens T

Tomo ceus 900

S57i50
200 Z0NE on/orF ExTENSION CABLE oo crnts ,
115-0175-406(RVN) ™ Jomzomcens (T Losd ca
Aty s \ 12' CABLE, LOAD CELL J-80X e =t
Bossen) 173003107y Y o onoceus e, st
Trorasiam A= S
™) snatonocens | CIO— N
Lona con
unuseo 21 S350
e 10 70N ow/orr cante Zon 1Yo A Bank 21 57250
et 113001205 — o Al Bank 122 nad ot
unuse 24 BH2I0180 Zome 3 To Al k23 R
S AR o 4 To A Bank 374 S5
iyt ete] £ [ i nAeE e
Zane3 Yo baok 227 Zone o To A Bank 320 gy

Tanea Yo A bank 271 Zone 7 To Al bank 327

Tone 3o A ank 375 Tona 8 To A bank 370

st e Tone 10 Ta A Bank 3210

"\ onction Box
35735

17 cABLE, LOAD cELL 380K
150172407

_ To ONFRAME BIN A Hydr Motor|

et Cable
115-3001:122(RVN)
260728(5M)

] (3

15 GRAN PROD EXT

s
£ [ S
'nnuﬂmumrwuvmua{anm o

10 ZONE AIR GANK ON/OFF CAGLE
115-3001-205(RVN)
270150(5M)

S(RVN)

(SEED § MASTER)
780 NOVA-10-S
SXX REAR TANK

12 cAsLE, Loap cews exT|
ey

\_ 451126-DWG

January 2018



arts Description:

SO 520L NOVA-10-D

& 1508US TO GEN 111

AN GEN 111

20° can G

EXTENSION CABLE.

115-7300-078(RVN)
270138(5M)

B

16° CAN GEN 111
EXTENSION CABLE
115.7300-099(RVN)
270107(5M) ﬂ |
_pponrane ank - ToOLBAR A
Vi LOADCELL /
/

_——sTooLBAR €

——« T00LBAR B
/
£y, M 1508US DRILL
063-0173
o1

casts, ecy, s 1somus oRILL
HEEhoN

Trionan, 4

I\ — rootean 0

I\ |,

N, S ——
f

e \ "
\ B

\
s YR ——

SMARTHITCH

svsnFosEns 1 |

\

\ v mroconss

FooT switcn
EXTENSION
115.0173-398(RVN)

%CT

063.0173-080(RVN)

/
X wrar (]
o b
< R
NS N
1\ \_ﬁj] PACKING PSI HYOR 1
\\\ =
N {1 packanc pst nvor 2

i

/—J:a PACKING PSI MASTER

PPy eackinG pstowm 2

B oackans et pwm 3

——{ T packanc pstwvor s

KT, 156 T KiT
117 3001103V
270126(sm)

NOT USED Boom 1
NOT USED Boom 2

Uauia 21 5
Uiauia 72 500
Uauid 23 o
auia 24 scor s B}
Uauia 25 0o o B3

AUTOLIFT WIRED AS 16 - 5001
VIRER 44 ONLY

Adapter,

113

15'~ 10 Boom section Cable.
1150375 104 (RVN)

RCM MAIN HARNESS

e
ey w

115-7300-043(RVN)
270109(5M)

TNCLUDED TN

18" CAN AUX POWER

EXTENSION CABLE

115-7300-121(RVN)
270137(5M)

.‘A ;L
RPM1 RPM2 PrOD  PROD
4 PRODUCT ECU CABLE T o "2
15273470330 ﬁ'i i Q Q
27019(5M)
L

READY

To BIN 2 PWH valve
“GRAN PROD EXT
11530041 18(RUN) G raniar Product Cale
260727(5) 13555001 123(RuN) o BIN 2 Hyar Motor
260728(5M)
Granular product Cable
1153001 123(RVN)

110 CHtest-

ccu, s 1sonus nc
oasgizs:zen i i, SivGLE ReH KT
T Ssaeroscaven

rorasiom

20° ZNE ON/OFF EXTENSION CABLE
115:0172-306(RVN)
270132(5M)

zone  zome
onjoFE oNjOFE PR
Y015 17010 H

BE < -

L =
M
/i ™ Jem2iomeens [

sin 1 Loaoceus [ —— ey tesacen
s cono s Sarss

3 _ omaton Tt
£ o1 Loavceus i ]
S i 350

\ ™) s onvcens s\

Zone 1 To AirBank 1 - 21
2 To A Bank 1 22

T15.0175-308(RvR)
P — )

PinDT to Traler Plug
¥15.0172:101(RVN)
70141(5M)

15° - Liquid Product Cale

‘GRaN PROD EXT
115-3001-118(RVN)

T

10 ZONE AIR BANK ON/OFF CABLE
453001 205(RVN)
270150(sM)

SEED §IMASTER)

520L NOVA-10-D
\_ 451 120-DWG )

January 2018



